255098501001 3K 3h % 4/DRIVE SYSTEM

FE/N0 Y5 /SN 2R Name ¥E/QTY| &VE/Remark
1 252113510001 IREHF Drive axle 1
2 255013520005 FE D Gasket 1
3 910200200033 B24TGB70. 1-M6x12-8. 8 Screw GB70.1 M6x12-8.8 2
4 910400500005 FEEE GBI3-6 Spring washer gh93-6 2
5 255014010003 AR FHHDCS 308 (ZC) transmission(ZC) 1
5 252114010001 AFHAHHDCS30-00 (HY) transmission(HY) 1 Pk
6 910600100021 [ FE4Y GB119. 2-8x25 Pin GB119.2-8x25 1
7 910400100007 P34 [ GB97. 1-10-200HV Washer GB97.1-10-200HV 12
8 910400500007 FAEEINEE GBI3-10 Spring washer GB93-10 12
9 910100400004 12k GB5786-M10x1. 25x30-8. 8 Bolt GB5786-M10x1.25x30-8.8 12
10 910300900002 12K} GB6178-M20-8 Nut GB6178 M20-8 1
11 910400100009 P340 GB97. 1-14-200HV Washer GB97.1-14-200HV 5
12 910400500009 IR GB93-14 Spring washer gh93-14 5
13 910100200018 12k GB5785-M14x1. 5x120-10. 9 Bolt GB5785-M14x1.5x120-10.9 3
14 910600600037 JFO4Y GB91-4x40 Pin GB91-4x40 1
15 910400500012 FFE 6BI3-20 Spring washer GB93-20 1
16 910400100012 3 GBI7. 1-20-200HV Washer GB97.1-20-200HV 1
17 910100500006 12k tGB31. 1-M20x90-8. 8 Bolt tGB31.1 M20x90-8.8 1
18 910800100020 OJZ 18 90x2. 65 O-ring 90x2.65 1
19 920900100092 L (WN) Motor(WN) 1
20 252198513251 FEIRREE AN Sensor(WN) 1
21 910100200019 12 GB5785-M14x1. 5x160-10. 9 Bolt GB5785 - M14x1.5x160-10.9 2
22 910100300053 12 kEGB5782-M12x45-8. 8 Bolt GB5782 M12x45-8.8 2
23 910400100008 P340 GB97. 1-12-200HV Washer GB97.1-12-200HV 2
24 910400500008 5 A GB93-12 Spring washer GB93-12 2
25 255014022001 oy The transition piece 1
26 252132010001 BTG ) 5 2 Electromagnetic brake 1




255098501002 X #h#fF ( #.) /DRIVE AXLE

FE/N0 Ymhg/SN B Name ¥E/QTY| &VE/Remark
1 252198523501 W Bridge shell 1 7R
2 254198523503 JHAZE R Vent plug assembly 1
3 254198523504 /S H IR ZE Hexagon socket plug 3
4 254198523516 JHEFSC100X125X12 Oil seal SC100X125X12 2
5 254198523515 TR Y B Bearing retainer 2
6 254198523514 7% 302138 Bearing 30213E 2
7 252198523513 7432012 Bearing 32012 2
8 252198523502 ‘B 4R B TC85X100X9 Framework oil seal TC85X100X9 2
9 252198523503 IR B Nut seat 2
10 252198523504 W2 BF JAE 4 P Nut seat retainer ring 2
11 941100200014 12keM6x14-4. 8 Bolt M6x14-4.8 4
12 910400500005 FF B GBI3-6 Spring washer GB93-6 4
13 254198523520 REIRS Hub bolt 16
14 252198523505 R Wheel hub 2
15 252198523506 ek Half shaft 2
16 252198523507 B Half shaft pad
17 253098526041 HBIRRE Wheel hub nut 16




255098501003 7% i# 4 (ZC) /GEARBOX (ZC)

/N0 4Rt/ SN £ Name B&/QTY| FK¥E/Remark
1 910100300036 BEAEML0 X 25 Bolt M10x25 4 ZC
2 910400500007 FREEE 10 Spring washer 10 20 7C
3 255098524050 Hh7K 7% Y30H-09001 Bearing cap Y30H-09001 1 7C
4 910800100032 ORI 75X 3. 1 O-ring 75x3.1 1 ZC
5 255098524051 W il 3 HY30H-09002A Gear shaft gasket Y30H-09002A AR 7C
5 255098524052 4 5 Y30H-090028 Gear shaft gasket Y30H-09002B AR C
5 255098524053 il 3/ Y30H-09002C Gear shaft gasket Y30H-09002C AR 7C
5 255098524054 A 4 A Y30H-09002D Gear shaft gasketY30H-09002D AR C
6 255098524055 FE AL AFIDCSB30-01200 Body components HDCSB30-01200 1 ZC
7 255098524056 R EE YQX25-01008 Lock plate of bearing seat YQX25-01 4 7C
8 255098524023 [ 4 VR 1k K 32207 Bearing 32207 2 7C
9 910700200021 VRV BR 7K 6206 Bearing 6206 2 7
10 255098524057 5 HTHDCSB30-04000-1 Axis HDCSB30-04000-1 1 7C
11 255098524058 B 14 5 HDCSB30-03000-1 Duplicate gear HDCSB30-03000-1 1 7C
12 910100300039 B2k M10X40 Bolt M10X40 2 7C
13 910100100125 12K M10X100 Bolt M10X100 12 7
14 910100300034 12k M10X16 Bolt M10X16 2 7C
15 255098524059 $4ERHDCS25-03001 Link stopper HDCS25-03001 1 7
16 255098524060 F675HDCSB30-01002 Case cover HDCSB30-01002 1 7C
17 255098524042 TRV BR 7K 6306 Bearing 6306 1 C
18 255098524010 O%IPE 25X2. 65 O-ring 25X2.65 2 7C
19 255098524061 HHDCSB30-03003 Axis HDCSB30-03003 1 C
20 910700200023 RIGEREIK 6208 Bearing 6208 1 7C
21 255098524062 22 4+ 2 HDCSB30-02002 Seal cover HDCSB30-02002 2 ZC
22 255098524063 i NHHDCSB30-02001-1 Input axis HDCSB30-02001-1 1 7C
23 910700200024 TR ERE7ZK 6209 Bearing 6209 1 7C
24 910600100029 [ A 4510X24 Pin 10X24 2 C
25 255098524044 FLR R4 E 85 Cip 85 1 C
26 255098524064 W3 TG4 45X85X10 HDCSB30-01003  [Oil seal TG4 45X85X10 HDCSB30-01] 1 7C




255098501004 % i% & (ZC) /DIFFERENT IAL _MECHANISM(ZC)

FE/N0 Y5 /SN 2R Name ¥E/QTY| &VE/Remark
1 910700200026 RV R K621 1 Bearing 6211 2 ZC
2 910300200002 IZEFMI0X 1. 25 Nut M10x1.25 12 7C
3 255098524064 5 FE B A YQX25-10009 Gear rim lock YQX25-10009 6 C
4 255098524065 e 75T 28 75 YQX25-10009 Left differential housing YQX25-10009 1 7C
5 255098524066 17 B #4B1YQX25-10004 Planetary washer YQX25-10004 4 7C
6 255098524067 1T BN YQX25-10005 Planet gear YQX25-10005 4 7ZC
7 255098524068 + 7 4HYQX25-10003 Universal joint pin YQX25-10003 1 7C
8 255098524069 R HEYQX25-10007 Half shaft gear YQX25-10007 2 7C
9 255098524070 4l 24 B YQX25-10006 Half shaft washer YQX25-10006 2 7C
10 255098524071 A 25T 28 75 YQX25-10002 Right differential housing YQX25-100( 1 7C
11 255098524072 4 FEIHDCSB30-05001 Gear ring HDCSB30-05001 1 7C
12 255098524073 7 B I FEYQX25-10008 Gear ring bolt YQX25-10008 12 C




255098501005 7% i# 4 (HY) /GEARBOX (HY)

/N0 4Rt/ SN £ Name ¥ E/QTY| %K /Remark
1 910100300036 BEHEM10 X 25 Bolt M10x25 4 HY
2 910400500007 FREEE 10 Spring washer10 20 HY
3 252198521401 47K #HDCS25-09 Bearing cap HDCS25-09 1 HY
4 910800100032 ORI 75X 3. 1 O-ring 75x3.1 1 HY
5 252198521402 A 4l A B EHDCS 25-10 Tooth shaft adjustment pad HDCS25-] AR HY
6 252198521403 FEARHDCS30-07 Shell HDCS30-07 1 HY
7 252198521404 7K FEHDCS 3008 Bearing pedestal HDCS30-08 4 HY
8 252198521405 Y HDCS25-13 Lock plate HDCS25-13 HY
9 252198521406 B2 HEHDCS30-12 Bolt HDCS30-12 HY
10 255098524023 [ HEVR Tl 32207 Bearing 32207 2 HY
11 910700200021 RV BRI 7K 6206 Bearing 6206 2 HY
12 252198521407 %46 2HDCS30-03 Gear2 HDCS30-03 1 HY
13 252198521408 i £ 3HDCS30-04 Gear3 HDCS30-04 1 HY
14 910100300039 IZHEM10X40 Bolt M10X40 2 HY
15 910100100125 B2 FEM10X100 Bolt M10X100 12 HY
16 910100300034 IZHEM10X16 Bolt M10X16 2 HY
17 252198521409 SENLHRHDCS25-06 Location-plate HDCS25-06 1 HY
18 252198521410 A #HDCS30-02 Case cover HDCS30-02 1 HY
19 255098524042 PRVE BRI 76306 Bearing 6306 1 HY
20 255098524010 O%IPE 25X2. 65 O-ring 25X2.65 2 HY
21 252198521411 —HiHDCSB30-05 Biaxial HDCSB30-05 1 HY
22 910700200023 RIERGHK 6208 Bearing 6208 1 HY
23 252198521412 j&] 25 EC32X5 Cover EC32X5 2 HY
24 252198521413 1 NJHHDCSB30-06 Input axis HDCSB30-06 1 HY
25 910700200024 RIEERHI A 6209 Bearing 6209 1 HY
26 910600100029 [ A 10%24 Pin 10*24 2 HY
27 255098524044 FLA #PERSIE 85 Cip 85 1 HY
28 252198521414 T3 TC45X85X10 Oil seal TC45X85X10 1 HY




255098501006 % i% & (ZC) /DIFFERENT AL _MECHANISM(ZC)

FE/N0 Y5 /SN 2R Name ¥E/QTY| &VE/Remark
1 910700200026 RVEER 7K 6211 Bearin 6211 2 HY
2 910300200002 IZEFMI0X 1. 25 Nut M10x1.25 12 HY
3 252198521415 A1 HDCS30-01-02 Locking plate HDCS30-01-02 6 HY
4 252198521416 A 25 2R FEHDCS30-01-12 Right differential housing HDCS30-01 1 HY
5 252198521417 1EHER F2HDCS30-01-10 Thrust washer2 HDCS30-01-10 4 HY
6 252198521418 A7 B 5 5HDCS30-01-09 Planetary gear HDCS30-01-09 4 HY
7 252198521419 +FHIHDCS30-01-11 Universal joint pinHDCS30-01-11 1 HY
8 252198521420 4l 4 56 HDCS30-01-04 Axle shaft gear HDCS30-01-04 2 HY
9 252198521421 1EHESR A 1HDCS30-01-05 Thrust washerl HDCS30-01-05 2 HY
10 252198521422 i 758 22 7 HDCS30-01-08 Lift differential housing HDCS30-01-0 1 HY
11 252198521423 HHHDCS30-01-01 Gear HDCS30-01-01 1 HY
12 252198521424 12 FEHDCS30-01-03 Bolt HDCS30-01-03 12 HY




255098501007 #] /& % ¥ sk /WHEEL ASSEMBLY

F5/N0 4ah5/SN BFR Name #E/QTY| &B¥E/Remark
A 255015510004 B A e S 18X 78 (SZ40) Steering wheel assembly 18x7-8(soild 2
255015510005 B a5 4 il 18x7-8 (A ER) Steering wheel assembly 18x7-8(envi 2 1E4%/Optional
1 910300200003 B2RFGB6171-M12x1. 25-10 Nut GB6171-M12x1.25-10 24
2 910400500008 FFIEGB93-12 Spring washerGB93-12 24
3 255015520001 HhEeHE4. 33R Outer rim 4.33R 2
A 255015510002 e HR18x7-8 (SE.0y) Tire 18x7-8(solid) 2
255015510006 A 18x7-8 (R R) Tire 18x7-8(environmentally) 2
5 255015520002 NEeHE4. 33R Rim within 4.33 R 2
6 255013020001 A2 FEM12x1. 25x26 Rim bolt m12x1.25x26 24
254115510005 5 m) ¢ HU5. 00-8-10PR (F8R) Steering wheel assembly 5.00-8-10PH 2
B 254115510006 T [ A 5. 008 (S240) Steering wheel assembly 5.00-8(solid 2 3% /Optional
254115510007 FE A1 RS, 00-8 R4 Steering wheel assembly 5.00-8(envir{ 2 %% /Optional
7 254115520001 ShEEEE3. 00D-8 The outer rim3.00D-8 2
254115510001 # 5. 00-8-10PR (F575) Tire 5.00-8-10PR(gas) 2
8 254115510003 HE5. 00-8 (SZ») Tyre 5.00-8(solid) 2
254115510004 5 J5. 00-8 (FA{R) Tyre 5.00-8(environmentally friendly) 2
9 254115520002 Py 233, 00D-8 Within the rim 3.00D-8 2




255098501008 A2 f} %2 #L 4 3% /MOTOR INSTALLATION

F5/N0 Ymhg/SN B Name #E/QTY| &B¥E/Remark
920900100036 FEHLIN (DC) Motor (DC) 1

1 920900100071 AL LN (AC) Motor (AC) 1 %3¢ /Optional

255098513253 ILaE (W) Encoder(WN) 1 1%%%/0ptional
2 255032520003 JRAR T Damping pad 8
3 255032520001 & @ 13x®@10. 5x32 Bushing ®13X®X10.5x32 4
4 255032520002 P ©40x D 11x4 Gasket ®40xP11x4 4
5 910400500007 FEEIPEE GBI3-10 Spring washer GB93-10 6
6 910100100034 124 GB5782-M10x55-8. 8 Bolt GB5782 M10x55-8.8 4
7 254123512006 W Gear pump 1
8 910400100007 P8 GBYT7. 1-10-200HV Gasket GB97.1-10-200HV 6
9 910100300037 B2 GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 2




255098501009 3#:15) % & % 4% /STEERING GEAR AND INSTALLATION

@)))

12 3

14

v

18 19 20

10 {1 \ny

g

!

@
9

25

FE/N0 Y5 /SN 2R Name ¥E/QTY| &VE/Remark
1 255015010007 EREER The adjustable handle 1
2 910600400011 FPEFIHEASGB8T9. 1-4x30 Elastic cylinder pin GB879.1-4x30 1
3 255015020025 SARIEE Clamp holder screw sets 1
4 910400100008 HE D 20x P 12x8 Gasket®20XP12X8 1
5 255015020019 B Locking block 1
6 910300300006 12 EEGB6172. 1-M12-05 Nut GB6172.1-M12-05 1
7 910100300057 12 KGB5783-M12x70-8. 8 Bolt GB5783 M12x70-8.8 1
8 255015010001 B ) AR S Steering string assembly 1
9 255015010003 J7 a3 The steering wheel 1
10 910600700014 H4%HGB882-6x26x1. 6 Pin GB882-6x26x1.6 1
11 910600600005 JF I #4GBI1-1. 6x10 Cotter pin GB91-1.6x10 1
12 255015020002 [#] 52 & The fixed seat 1
13 255015010005 WA RS Adjust rod welding 1
14 255015020021 T IRET Adjust the screw 1
15 911200100004 VAR JB7940. 1-M10x1 Oil cup JB7940.1-M10x1 1
16 940500200016 S46E GFE) ©16x D 18x16-SF-1 Composite set (shoulder)®16x®18x1q4 2
17 255011510003 s HAh D 16x135 With trunnion®16x135 1
18 910400100005 - 4B GB97. 1-6-200HV WasherGB97.1-6-200HV 1
19 910400500005 1 B GB93-6 Spring washerGB93-6 1
20 910100300009 12 HGB5783-M6x12-8. 8 Bolt GB5783 M6x12-8.8 1
21 910100300036 12 K:GB5783-M10x25-8. 8 Bolt GB5783 M10x25-8.8 4
22 910400500007 F B GB93-10 Spring washer gh93-10 4
23 910400100007 S 34 FEGBI7. 1-10-200HV Washer GB97.1-10-200HV 4
24 255015010004 S EREL Bracket welded 1
25 281215010002 5 [ 28B775 Steering BZZ5 1




255098501010 35 w4k & 43 /STEERING BRIDGE AND INSTALLATION

]
/
{
{
h
{
1
{
i
|
|
|
|
|
I
{
{
{
\
1
|
Y

\\3/:;2 8 30

\
\
\

FE/N0 Y5 /SN 2R Name ¥ /QTY[  &¥E/Remark
A 254116010001 |1 STHZFH 1.5T steering axle 1
1 254198526001 B ) B4 5L Steering bridge assembly 1
2 254198526002 AT Linking rod 2
3 254198516003 A 1r) il A5 AR Steering cylinder assembly 1
4 254198526004 A 1] 1R Right knuckle 1
5 254198526005 B[ HE )9 %7K 198905 Bearing198905 2
6 254198526006 R4l 7K 943/25 Bearing 943/25 2
7 254198526007 L AR Pin 2
8 254198526009 SR framework seal ring 2
9 254198526011 h 730208 Bearing 30208 2
10 254198526012 %7K 30206 Bearing 30206 2
11 254198526013 T2 FEM24x2 Nut M24x2 2
12 910400100014 H[E 24 Washer GB97.1-24-200HV 2
13 910600600038 5x50 Pin 5x50 2
14 254198526015 W Wheel hub cover 2
15 254198526016 ARk Steering wheel hub 2
16 255098526017 P 7S S i 5 RAT M1 2X30 Strict bolt 2
17 910300100008 IZEIML2 Nut GB6170-M12-10 2
18 254198526040 R Rim Bolt 12
19 254198526041 HBIBEE Rim Nut(M14X1.5) 12
20 254198526010 B[] R Pad 4
21 253098526025 25 3 EQ701B45 Grease nipple (90°) 2
22 254198516023 R LES] Oil seal 4
23 254198526022 0%! & O ring 2
24 910100300039 12 FEM10x40 Bolt M10X40 2
25 910300100007 IEERML0 Nut GB6170-M10-10 12
26 253098526019 ELIE M EQ700B06 Grease nipple 4
27 254198526020 i ) Left knuckle 1
28 254198526026 R Linking pin 4
29 254198526027 57K GE15ES Joint bearing GE15ES 4
30 254198526018 e Bushing 4




255098501010 35 w4k & 43 /STEERING BRIDGE AND INSTALLATION

F5/N0 4ah5/SN BFR Name #E/QTY| &B¥E/Remark
31 910100300009 [ FM6x14 Bolt M6X12 4
32 910400500005 86 Spring washer GB93-6 4
33 910100300052 BEFEM12x35 Bolt M12X35 2
34 910400500008 I 12 Spring Washer GB93-12 4
35 254198526008 #HB8x20 Pin 8x20 2
36 255016020001 il A Anti vibration pad 2
37 910300100010 B2REGB6170-M16-10 Nut GB6170-M16-10 4
38 910400500010 3 B GBY3-16 Spring washer GB93-16 4
39 255021520091 [ 5 AR Fixing plate 2
40 910100300071 IEFEGB5783-M16x45-8. 8 Bolt GB5783-M16x45-8.8 4




255098501011 %% s i1 £2/STEERING CYL INDER

F5/N0 it/ SN SR Name ¥ E/QTY| &¥E/Remark
A 254198510007 S EA (M EL-DW) Sealing part maintenance package (st 1
1 A TG FEAT B Piston rod assembly 1
2 A ik Cylinder cover 2
3 A B2 DH40 Dust ring DH40 2
4 A U B UN40 U rin UN40 2
5 A OJZ P8l 53X 3. 55 0-ring53x3.55 2
6 A 0JE8 50X 3.55 0O-ring50x3.55 1
7 A ORI Support ring 1
8 A L faf e ik Cylinder assembly 1
9 A X Rl Bearing 2




255098501012 J& 4 £ 4k 423K /SEAT COVER MOUNTING

F5/N0 Ymhg/SN B Name #E/QTY| &B¥E/Remark

. 252121011002 Fa e S (20Q41 Ha) Welding of box cover (20Q lithium bat 1

252121012002 A B (0QETR) Case cover welding (20Q lead acid) 1
2 910300100005 W2 REGB6170-M6-10 Nut GB6170-M6-10 6
3 255021020046 B To protect the coil 1
4 910200500053 IZ4T GBS18-M6x20—4. 8 Screw GB818 M6x20-4.8 1
5 255021020020 HF Shake handshandle 1
6 910400500005 FRE GB93-6 Spring washers GB93-6 4
7 255021020068 TR Damping pad 2
8 255021010005 B R () Hinge bracket (left) 1
9 910100300024 I2F2 GB5783-M8x30-8. 8 Bolt GB5783 M8x30-8.8 4
10 910200200041 WZ4T GB70. 1-M6x40-4. 8 Screw GB70.1 M6x40-4.8 3
11 255021010010 T 25 81 The lid lock 1
12 255021020052 ik The lock tongue 1
13 910400100005 P GB97. 1-6-200HV Washer GB97.1-6-200HV 2
14 910400500008 B GB93-12 Spring washer GB93-12 1
15 910400100008 “F-#4GB97. 1-12-200HV Washer GB97.1-12-200HV 1
16 910300100008 W2RE GB6170-M12-10 Nut GB6170 - M12-10 1
17 910200500021 12%] GB818-M4x10-4. 8 Screw GB818 M4x10-4.8 2
18 255021020055 [ 5 AR Fixed plate 1
19 255021020021 W The shake handshandle 1
20 910100300023 B2 GB5783-M8x25-8. 8 Bolt GB5783 M8x25-8.8 6
21 255021020047 A B N Air spring support 2
22 910400500006 FHE GB93-8 Spring washer GB93-8 10
23 910400100006 P-4 GB97. 1-8-200HV Washer GB97.1-8-200 hv 10
24 255021020054 A Adjust the pad 2
25 255021020045 22 R Wire plate 2
26 255021020043 B FLIBAEM10x28 Reaming hole bolt M10x28 2
27 255021010006 BRSO BR (h) Hinge bracket (right) 2
28 255021020071 PR Adjust the gasket 2
29 910700900001 i7/KGB9163-GE12E Bearing GB9163-GE12E 2
30 910300100006 12K} GB6170-M8-10 Nut GB6170 M8-10 2




255098501012 J& 4 £ 4k 423K /SEAT COVER MOUNTING

F5/N0 Ymhg/SN B Name ¥E/QTY| &VE/Remark
31 940400100030 S5 EE200N (D620) Gas spring 200 n (D620) 1
32 940400100031 SHLFE500N (D620) - H Bt Air spring 500N(D620)- self locking 1
255037510002 JERBF1-1BC (hiviE) Seat BF1-1BC (STD.) 1
33 255037510003 JE e (7 &) Seat (comfort) 1 1#3%/Optional
255037510004 JE A (Jek AR 7) Seat (Vibration) 1 144 /Optional




255098501013 453 SIDE PANEL INSTALLATION

FE/N0 Y5 /SN 2 FR Name ¥E/QTY| &VE/Remark
1 505621510004 JE RALALAE2 Vent assembly 2 1
2 252121011006 MR I & Weld to the side plate 1
3 910200200036 B24TGB70. 1-M6x20-8. 8 Screw GB70.1 M6x20-8.8 4
4 910400500005 FEEEIGBI3-6 Spring washer GB93-6 4
5 910400100005 P34 JEIGBI7. 1-6-200HV Washer GB97.1-6-200HV 4
6 255021010015 HEHES ) Hook welding (left) 2
7 941100100007 B24TM10x20-8. 8 Screw M10x20-8.8 2
8 940400400003 B IR RIML0 Plate spring nut M10 2
9 252121011005 M RIS (A7) The left side plate is welded together 1
10 505621510003 WXL AEL Vent assembly 1 1




255098501014 L% ¥ 423 /INSTRUMENT COVER

INSTALLAT ION

F5/N0 Y5 /SN 2 FR Name ¥E/QTY| &VE/Remark
1 252110021001 INE Instrument mask 1
2 910200300019 HEET M6x20 Screw M6x20 7
3 255010020004 TH& Tool box 1




255098501015 -F-#7 & & 4 3% /BALANCE WEIGHT AND MOUNTING

F5/N0 4ah5/SN BFR Name #E/QTY| &B¥E/Remark

1 255023020002 P E R AL Counterbalance lift hole cover 1
252123021001 P47 (20Q) Balance weight (20Q) 1 e

2 252123022001 “F-17 5 (20Q851R) Equilibrium weight (20Q lead acid) 1 pri s
251823021001 - (16Q45R) Equilibrium weight (16Q lead acid) 1 e %E

3 255023020007 H B D 60x D 25x8 Gasket P60XD25X8 2

4 910400500013 FE L GB93-24 Spring washer GB93-24 2

5 910100100101 12 }GB5782-M24x120-8. 8 Bolt GB5782 M24x120-8.8 2




255098501016 #& & % %/HYDRAULIC

FE/N0 Ymhg/SN B Name ¥E/QTY| &VE/Remark
1 252123520001 T i B () 8-1.2400-1SC-60° Hydraulic pipe assembly (other)8-L24 1
2 252123520009 TR =R () 8-L2600-1SC-60° Hydraulic pipe assembly (other)8-L.26 1
3 252123520002 YU A (135° ) 6-1600-1SC-60°  [Hydraulic tube assembly (135°)6-L600 1
4 255023520007 $3) (H) 6-G1/4—M14x1. 5-60° Joint (straight) 6-g1/4 - m14x1.5-60° 4
5 252123520003 WU AR (135° ) 6-1.750-1SC-60°  [Hydraulic tube assembly(135°)6-L750 1
6 252123520010 Jie & (al3) Rubber hose (oil return) 1
7 911000600004 ME4HQC/ T390 (34-38) Hose hoops QC/T390-(38-34) 4
8 900200401001 EH AR B 23%5 Qil return hose 23x5 2560
9 911000600003 ME4EQC/T390- (22-26) Hose hoops QC/T390-(22-26) 2
10 252123520004 B (W H) Rubber hose (oil absorption) 1
11 911000600006 ME4HQC/ T390 (40-45) Hose hoops QC/T390-(40-45) 2
12 252123520005 R i ik (90° ) 6-L450-1SC-60° Hydraulic tubing assembly(90°)6-L450 1
13 252123520006 U B (135° ) 6-1.500-1SC-60°  |Hydraulic tube assembly(135°)6-L500 1
14 255023510012 B3k (=) 7-2xM14x1. 5-M16x1. 5-60° |Joint (tee) 7-2xm14x1.5-m16x1.5-60° 2
15 252123520011 TR B (90° ) 6-1.1320-1SC-60°  |Hydraulic tubing assembly (90°)6-L13 1
16 251123521005 R s R (90° ) 8-L1320-1SC-60°  [Hydraulic tube assembly(90°)8-L1320 1
17 255023520034 3k () 8-2xM16x1. 5-60° Joint(straight) 8-2xm16x1.5-60° 2
18 255023510003 3k (BUETS) 6-G1/4-M14x1. 5-60°  |Joint(lock bend) 6-G1/4-M14x1.5-60° 1
19 255023510008 B (BiE D) 11-M20x 1. 5-0 Joint(lock bend)11-M20x1.5-0 1
20 255023510007 3k (BER) 10-M20x1. 5-M16x1. 5-60Joint(lock bend)10-M20x1.5-M16x1.5-] 3
21 255023520035 B (BUED) 12-G1/2-M22x1. 5-60°  |Joint(lock bend)12-G1/2-M22x1.5-60 { 1
22 251323512006 W R Gear pump 1
23 910400100007 SEH4EIGBI7. 1-10-200HV Washer GB97.1-10-200HV 2
24 910400500007 B GB93-10 Spring washer GB93-10 2
25 910100300037 12 HGB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 1
26 255023510005 . () 75) 25-G1- D 32 Joint(to bend)25-G1-®32 1
27 255023520030 13 (BL) 12-2xM22x1. 5-60° Joint(straight)12-2xM22x1.5-60° 1
28 255023510001 3k (B ) 6-M12x1. 5-M14x1. 5-60° |Joint(lock bend)6-m12x1.5-M14x1.5-6 1
29 255044020143 3k (BUE2S) 12-M20x1. 5-M22x1. 5-60{Joint(lock bend) 12-M20x1.5-M22x1.5 1
30 255023520033 3k (H) 8-M20x1. 5-M16x1. 5-60° Joint(straight)8-M20x1.5-M16x1.5-60° 1
31 255023520004 TR AR (90° ) 13-1.2750-2SC-60°  [Hydraulic tubing assembly(90°)13-L27 1




255098501017

% 95 3% 15) IR 42 46 (= 5£) /MULT I-WAY REVERSING VALVE CONTROL (TWO)

FE/N0 Y5 /SN 2R Name ¥E/QTY| &VE/Remark
1 252024510011 2R IR (—HE) Multiple valve (double) 1
2 910100400006 B2 HEGB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 P B GB93-10 Spring washer GB93-10 8
4 910400100007 P-4 FEIGB97. 1-10—-200HV Washer GB97.1-10-200HV 12
5 941100800001 B4%HB4. 75x20-c1B Pin B4.75x20-c1B 4
6 910600600011 JF CI45GB91-2x12 Cotter pin GB91-2x12 4
7 252124520002 IR (WAT) Support (stem) 1
8 910100300037 12 HGB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 T2 £EGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 il E 4k @ 16x168 With trunnion ®16x168 1
11 910400500005 A5 B GBI3-6 Spring washer GB93-6 1
12 910200200032 1247 GB70. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 TFARER Gi2TH) Handle ball(lift) 1
14 253524520009 FHIER (5IRH Handle ball(tilt) 1
15 256824510002 BT GETH) Joystick welding(lifting) 1
16 256824510003 BT S (ERD Joystick welding(tilt) 1
17 940500100006 HA45E O©16x D 18x15-SF-1 Composite set P16xP18x15-SF-1 4
18 252124520003 EEAT Connecting rod 2
19 910300100006 B2 EEGB6170-M8-10 Nut GB6170 M8-10 2
20 255025020003 B3k joint 2
21 253524520014 B UTHEHR) Bracket (travel switch) 2
22 255024520028 & ©29x D 16x38 Shaft sleeve®29xd16x38 2




255098501018 % %5 % 16) PR £ 4k (= %€) MULT [-WAY REVERSING VALVE CONTROL (THREE)

F5/N0 Ymhg/SN B Name #E/QTY| &B¥E/Remark
1 252025010011 Z IR (=55 Multiple valve(triple) 1
2 910100400006 B2FEGB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 P B GB93-10 Spring washer GB93-10 8
4 910400100007 “F- 24 B GB97. 1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 B%hB4. 75x20-c1B Pin B4.75x20-c1B 6
6 910600600011 JF I GB91-2x12 Cotter pin GB91-2x12 6
7 252124520002 IR (WAT) Support (stem) 1
8 910100300037 BZFEGB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 W2 REGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 i Hfh © 163168 With trunnion ©16x168 1
11 910400500005 A5 B GBI3-6 Spring washer GB93-6 1
12 910200200032 I2%]GB70. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 TFARER Gi2TH) Handle ball(lift) 1
14 253524520009 FARER (f5RH Handle balltilt) 1
15 253525020002 FHEER (& H:1) Handle ball(belonging to 1) 1
16 256824510002 YIRS GETh) Joystick welding(lifting) 1
17 256824510003 YIRS (R Joystick welding(tilt) 1
18 256825010004 BYMES (B A1) Joystick welding(tool1) 1
19 940500100006 HEE D16xD18x15-SF-1 Composite set®16xP18x15-SF-1 6
20 252124520003 EEAT Connecting rod 3
21 910300100006 B2REGB6170-M8-10 Nut GB6170 M8-10 3
22 255025020003 B3k joint 3
23 253524520014 YHE(TRETFR) Bracket (travel switch) 3
24 255023520033 $23 (H) 8-M20x1. 5-M16x1. 5-60° Joint (straight) 8-M20x1.5-M16x1.5-60 2
25 255024520028 HE ©29x P 16x38 Shaft sleeve ®16xP29x38 1




255098501019

% 95 3% 1) R 4 46 (W9 B£) MULT I-WAY REVERSING VALVE CONTROL (TOUR)

F5/N0 Ymhg/SN B Name #E/QTY| &B¥E/Remark
1 252025510011 Z 1% 18 (JUIER) Multiway valve (quadruple) 1
2 910100400006 B2FEGB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 P B GB93-10 Spring washer GB93-10 8
4 910400100007 “F- 24 B GB97. 1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 B%hB4. 75x20-c1B Pin B4.75x20-c1B 8
6 910600600011 JF I GB91-2x12 Cotter pin GB91-2x12 8
7 252124520002 IR (WAT) Support (stem) 1
8 910100300037 BZFEGB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 W2 REGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 i H 4 @ 16x168 With trunnion ©16x168 1
11 910400500005 A5 B GBI3-6 Spring washer GB93-6 1
12 910200200032 I2%]GB70. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 TFARER Gi2TH) Handle ball (lift) 1
14 253524520009 FARER (5RD Handle ball (tilt) 1
15 253525020002 FHiER (& B 1) Handle ball (belonging to1) 1
16 253525520002 FARER ()& E.2) Handball (belonging to 2) 1
17 256824510002 BT GETH) Joystick welding (lifting) 1
18 256824510003 BT S (ERD Joystick welding (tilt) 1
19 256825010004 BEPAES (B B 1) Joystick welding (tool 1) 1
20 252685510005 BHIEE (B A2) Joystick welding (kit 2) 1
21 940500100006 HA5E ©16x D 18x15-SF-1 Composite set ®16xP18x15-SF-1 8
22 252124520003 AT Connecting rod 4
23 910300100006 12 REGB6170-M8-10 Nut GB6170 M8-10 4
24 255025020003 B3k joint 4
25 253524520014 THEUTIEIR) Bracket (travel switch) 4
26 255023520033 $2:3k (H) 8-M20x1. 5-M16x1. 5-60° Joint (straight)8-M20x1.5-M16x1.5-60 4




“momeeees

255098501020 TA4Eiha ¥ & B 423 /WORK TANK INSTALLATION AND INSTALLATION
F5/N0 Ymhg/SN B Name #E/QTY| &B¥E/Remark
1 255019010004 W o IR Mesh filter 1
2 252119010002 R AE 55 AL Lid welded 1
3 251119010003 THRZE SRR Oil ruler plug assembly 1
4 910100300022 H2FEGB5783-M8x20-8. 8 Bolt GB5783 M8x20-8.8 8
5 910400500006 AR B GBY3-8 Spring washer GB93-8 8
6 910400100006 “F- 24 B GB97. 1-8-200HV Washer GB97.1-8-200HV 8
7 255019020013 B H004x134x1. 5-R Gasket 204x134x1.5-R 1
8 910800900001 2H & 34 FE| JB982-20 Combination washer JB982-20 1
9 255019020015 T ZEM20x1. 5 Drain plug M20x1.5 1




255098501021 % % % #t./FRAME ASSEMBLY

123 & R |
)
. / # N
Y \j/\‘* @V
Y [ /, y
7] |
= r 2101112 \
% . )
6 “ b o3
7 ) . ¥)
8 31
e 32 -
9 { >
N \ /‘.'

2423 29 21

F5/N0 4ah5/SN B Name #E/QTY| &B¥E/Remark
1 910100300035 12 #:GB5783-M10x20-8. 8 Bolt GB5783 M10x20-8.8 5
2 910400500007 FF LB GBI3-10 Spring washer GB93-10 5
3 910400100007 SP-#EIGBI7. 1-10-200HV Washer GB97.1-10-200HV 5
4 252121511004 AR S () Welding of cover plate(left) 1
5 252121511010 ROESUIRE S Butt welding 1
6 910100300063 IZFEGB5783-M14x35-8. 8 Bolt GB5783 M14x35-8.8 4
7 910400500009 TS GBI3-14 Spring washer GB93-14 4
8 910400100009 “F- 24 B GB97. 1-14-200HV The flat washer GB97.1-14-200HV 4
9 252121511001 FRBRE Frame welded 1
10 910100200016 I2FEGB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4
11 910400500010 TS H B GBI3-16 Spring washer GB93-16 4
12 910400100010 T 44 B GB97. 1-16-200HV The flat washer GB97.1-16-200HV 4
13 252121521205 ER SR A Battery baffle left 1
14 252121511012 RSB & The battery baffle is welded to the righ 1
15 910100300020 I2F2GB5783-M8x16-8. 8 Bolt GB5783 M8x16-8.8 8
16 910400500006 FF B GB93-8 Spring washer GB93-8 10
17 910400100006 “F-H4[EGBI7. 1-8-200HV The flat washer GB97.1-8-200HV 10
18 252121521096 itk baffle 1
19 910100300023 I2F2GB5783-M8x25-8. 8 Bolt GB5783 M8x25-8.8 2
20 213019020009 I Mat | 1
21 252121511005 SRR A (FRIb) Soldered outer plate(battery) 1
22 910200200059 1247 GB70. 1-M8x30-8. 8 Screw GB70.1 M8x30-8.8 2
23 255012020012 RaEbEE Pu tube 2
24 910300100006 IEEFGB6170-M8-10 Nut GB6170 M8-10 4
25 252121521101 R (22 H%) Cover plate (circuit) 1
26 910200200074 I24TGB70. 1-M10x16-8. 8 Screw GB70.1 M10x16-8.8 2
27 910200300018 H24TGB70. 2-M6x16-8. 8 Screw GB70.2 M6x16-8.8 4
28 252121511006 FRSEE () Welding of cover plate (right) 1
29 940801500001 + N IZBEM6 Clip nut M6 4
30 252121511009 RIS The meter stand is welded together 1
31 252121521102 R (B AE) Installation board (connector) 1




255098501021 % % % #t./FRAME ASSEMBLY

A A : 5
7] ’
N 101112
£, ‘
S »
W
8
32
9 ‘
\‘\
NS
~
NN

26 95 2423 92 21

x|
\ >
\ 1 P {
s ) s D |
§ 3 )\
¥ Y\ (i 16
31 | N7
» o 18
[ N
7 ) ‘//,, 15
Y
2N 3 M
d "
S \/

F5/NO

4ah5/SN

2y

Name

& /QTY

£ /Remark

32

251021520001

cover

2




255098501022 47 TR %€ 3 AL/TOP_GUARD ASSEMBLY

F5/N0 Ymhg/SN B Name #E/QTY| &B¥E/Remark
1 255022020003 KAT 75 22 P The headlamp goes through the coll 2
2 910400200005 KB GB96. 1-12-200HV Big washer GB96.1-12-200HV 4
3 910400500008 S A B GB93-12 Spring washer gh93-12 8
4 910100300050 BZFEGB5783-M12x30-8. 8 Bolt GB5783 M12x30-8.8 8
5 910400100008 SP-#EIGBI7. 1-12-200HV The flat washer GB97.1-12-200 hv 4
6 255022020001 By dr s — (R A Protective cover 1 (special shaped tul 1
7 255022020004 JEAT 2k P Tail light out coil 2
8 252022020050 75 Fo 37 JRE 2 T Charging socket cable gasket 1
9 255022020002 By (A Shield 2 (shaped tube) 1
10 252122011001 PIERIRE S The top guard is welded together 1




255098501023 5t X/FORK

\ma—ad

F5/N0 Y5 /SN 2 FR Name #E/QTY| &B¥E/Remark
940100100008 HEH TTAT T8 X 120x40x1070 Peg 120x40x1070 |l type A pallet fork 2 FE4P20Q
940100100009 He 1 AR B X120x40x1220 Peg 120x40x1220 Il type A pallet fork 2 FE4P20Q
940100100011 FEH IT AT T X 120x40x1370 Peg 120x40x1370 |l type A pallet fork 2 FE4P20Q
940100100010 FEH TTAR 7 X 120x40x1150 Peg 120x40x1150 |l type A pallet fork 2 FE4P20Q
940100100012 FEH IT AT T X 120x40x1520 Peg 120x40x1520 type A pallet fork 2 FE4P20Q
940100100030 FEH T AR 7 X 120x40x1820 Peg 120x40x1820 |l type A pallet fork 2 FE4P20Q

A 940100100001 FEH T AT 3% X 100x35x920 Peg 100x35x920 I type A pallet fork 2 FE4P16Q
940100100002 FEH TTAR $7 X 100x35%950 Peg 100x35x950 |l type A pallet fork 2 FE4P16Q
940100100003 FEH I AT % X 100x35x1070 Peg 100x35x1070 |l type A pallet fork 2 FE4P16Q
940100100004 FEH TTAR 7 X 100x35x1150 Peg 100x35x1150 |l type A pallet fork 2 FE4P16Q
940100100005 FEH I AT T X 100x35x1220 Peg 100x35x1220 |l type A pallet fork 2 FE4P16Q
940100100006 Hed 11 A% IR X 100x35x1375 Peg 100x35x1375 Il type A pallet fork 2 FE4P16Q
940100100029 H TTARL$7 X 100x35x1520 Peg 100x35x1520 |l type A pallet fork 2 FEAP16Q
940100100091 Hef 1A% PR X 100x35x1070 (A24:F1) |Peg 100x35x1070 |l type A pallet fork 2 FE4P16Q

1 A T XAk The Fork body 2

2 253098514101 I LA Lift pin assembly 2




255098501024 fi#tik4/TILT CYLINDER

F5/N0 Ymhg/SN 2R Name #E/QTY| &B¥E/Remark
252120510001 ST (TL) (TL) D 70x D 32x110(6/10)  |Oil cylinder(TL)®70xd32x110(6/10) 1 H<4000, Left
252120510002 |3ifT (TL) ® 70x D 32x69 (6/6) Oil cylinder(TL)®70xD32x69(6/6) 1 ThOSIS
\ 252120510003 ST (TL) & 70x D 32x52 (3/6) Oil cylinder(TL)®70xP32x52(3/6) 1 H>5000Left
252120510005 | 3T (TR) ©70x D 32x110(6/10) Oil cylinder(TR)®70xd32x110(6/10) 1 H< 4000, Right
252120510006 |3iL (TR) B 70x D 32x69 (6/6) Oil cylinder(TR)®70xD32x69(6/6) 1 SRS
252120510007 |3 (TR) B 70x D 32x52 (3/6) Oil cylinder(TR)®70xD32x52(3/6) 1 115000, Right
B 252198510006 EEHE A (BiRHED) Seal kits (tlited cylinder) 2
: A 1 A BEEAIFIEYEZ1/8 Grease mouth Z1/8 2
2 A HIr Earring 2
/B 3 A KT 7K GE30ES Bearing GE30ES 2
i____—_i 4 A 4P 47 Circlip 47 2
: | L 5 A BEEEM14 Nut M14 2
: g i ?\? : 6 A 14 Washer14 2
11 o ; l 7 A HEHM14x55 Bolt M14x55 2
: 1 : 8 A T SEAR B R Piston body assembly 2
| i =ik
: T : 1T : 9 A Vx4 2 45 ] Yx seal ring 2
9 .1? % e 10 A 3 A IAD63x20x2. 5 Support ring 2
-10\% 1 i 11 A 5 2 Dust ring 2
\53 12 A 1252 Circlip 52 2
s 13 A 248 Circlip 2
1 14 A 4 Fr48x30x3 Catch 48x30x3 2
15 A U 2 4 [ Useal ring 48x30x10 2
20 16 A SnE Guide sleeve 2
17 A 074 2 4 [ O seal ring 63x3.1 2
18 A Tl K 3025 Bearing 3025 2
19 A i 5 Cylinder barrel assembly 2
20 A T i K 3040 Bearing 3040 2




255098501025 1714 (474 17138) /MAST (stand mast)

N

F5/N0 Y5 /SN 2 FR Name #E/QTY| &B¥E/Remark

1 910401300018 il FH P 4 Bl GB894. 1-35 Shaft with elastic baffle GB894.1-35 4

2 940200300049 B 57 ©78. 80-range=52. 5-56. 5 (4l Composite roller 4
252144012001 W88 & (2500) Inner mast(2500) 1 H=2500
252144012002 W ITJERIE & (2700) Inner mast(2700) 1 11=2700
252144012003 P II28)8 & (3000) Inner mast(3000) 1 H=3000
252144012004 W ITTERIE S (3300) Inner mast(3300) 1 1=3300

; 252144012005 I8 & (3500) Inner mast(3500) 1 H=3500
252144012006 W13 (3700) Inner mast(3700) 1 H=3700
252144012007 P91 TERHR4 (4000) Inner mast(4000) 1 H=4000
252144012008 T ZRIE & (4300) Inner mast(4300) 1 1=4300
252144012009 I 2808 & (4500) Inner mast(4500) 1 H=4500
252144012010 T 2R & (5000) Inner mast(5000) 1 H=5000

4 910100300035 12 GB5783-M10x20-8. 8 Bolt GB5783 M10x20-8.8 4

5 910400500007 FF A EIGB93-10 Spring washer GB93-10 4

6 255044010057 ity H 4 © 30x82 With trunnion ©30x82 4
252144011001 AMIBRIE S (2500) Outer mast(2500) 1 H=2500
252144011002 S5 S (2700) Outer mast(2700) 1 H=2700
252144011003 APIBRIE S (3000) Outer mast(3000) 1 H=3000
252144011004 S5 E S (3300) Outer mast(3300) 1 H=3300

. 252144011005 AMIBRIE S (3500) Outer mast(3500) 1 H=3500
252144011006 HhIR)E 5 (3700) Outer mast(3700) 1 H=3700
252144011007 AMISRIE S (4000) Outer mast(4000) 1 H=4000
252144011008 APTBEIE S (4300) Outer mast(4300) 1 H=4300
252144011009 SR 5 (4500) Outer mast(4500) 1 H=4500
252144011010 SRI14E4E S (5000) Outer mast(5000) 1 H=5000

8 254144020063 WL bush 2

9 254144020067 MK i Bearing cover 2

10 910400500010 FH B GB93-16 Spring washer GB93-16 4

11 910100200016 12 GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4

12 911200100004 AR JB7940. 1-M10x1 il cup JB7940.1-M10x1 2




255098501026 % X % (A= 11%) /FORK ARM CARRIER (stand mast)
FE/N0 Y5 /SN 2R Name ¥E/QTY| &VE/Remark
1 910100300062 12 F2GB5783-M14x30-8. 8 Bolt GB5783 M14x30-8.8 8
2 910400500009 FE R EGB93-14 Spring washer GB93-14 8
3 910400100009 P EIGBIT. 1-14-200HV Washer GB97.1-14-200HV 8
4 252138010101 T B AN (b T30) Welding of cargo fork rack A(seconda 1
4 252138011001 T SR EB (bRt 140) Welding of cargo fork rack B(seconda 1
5 910400500007 FEEEGBI3-10 Spring washer GB93-10 1
6 910200200077 B24TGB70. 1-M10x30-8. 8 Screw GB70.1-M10x30-8.8 1
7 940200300049 G RHE @ 78. 80-range=52. 5-56. 5 (4l Composite roller 6
8 910401300018 Gl FH PR RS B GB8Y4. 1-35 Shaft with elastic baffle GB894.1-35 6
9 255040510001 PR 44E4 (1040x986) Welding of shelving rack (1040x986) 1




255098501027 Az h&r (AR74112E) /LIFTING CYLINDER (stand mast)

T

FE/N0 Y5 /SN 2 FR Name ¥E/QTY| &VE/Remark
251244014002 JEFFBE 2K LH1234-93 Lifting chain LH1234-93 2 H=2500
252144014011 HE T S LH1234-99 Lifting chain LH1234-99 2 1H=2700
252144014012 JEFFBESLH1234-107 Lifting chain LH1234-107 2 H=3000
251244514005 LTI BEZELH1234-115 Lifting chain LH1234-115 2 1=3300
A 251244014006 EFFBESLH1234-119 Lifting chain LH1234-119 2 H=3500
251244514006 LTI BEZELH1234-125 Lifting chain LH1234-125 2 H=3700
251244014008 JEFFBESLLH1234-149 Lifting chain LH1234-149 2 H=4000
252144014017 LTI BE S LH1234-151 Lifting chain LH1234-151 2 1H=4300
2 252144014009 JEFHBESLH1234-161 Lifting chain LH1234-161 2 H=4500
% 252144014018 LTI BEELH1234-177 Lifting chain LH1234-177 2 H=5000
3% 254144010021 L (H=2500) Cylinder(H=2500) 2 H=2500
% 254144010022 L (H=2700) Cylinder(H=2700) 2 H=2700
W 254144010023 Jih L (H=3000) Cylinder(H=3000) 2 H=3000
254144010024 T (H=3300) Cylinder(H=3300) 2 H=3300
o 254144010025 Jih L (H=3500) Cylinder(H=3500) 2 H=3500
37 254144010026 ST (H=3700) Cylinder(H=3700) 2 H=3700
254144010027 Jih T (H=4000) Cylinder(H=4000) 2 H=4000
254144010028 ST (H=4300) Cylinder(H=4300) 2 H=4300
254144010029 Ji L (H=4500) Cylinder(H=4500) 2 H=4500
254144010030 ST (H=5000) Cylinder(H=5000) 2 H=5000
C 254198510001 B SR (FRifE ) AR Seal kits(standard mast lifting cylinder| 2
1 940200500015 BEEL 7K 780T08K3- @ 95x D 40x27 Chain wheel bearing780708K3-®95xq 2
2 910401300020 A FH 30 M 24 B GB894. 1-40 Circlip GB894.1-40 2
3 910100300051 B2 GB5783-M12x35-8. 8 Bolt GB5783-M12x35-8.8 2
4 910400500008 FAFE B GBY3-12 Washer GB93-12 2
6 910600600015 FF E145GB91-2x20 Split pin 2x20 2
7 910900400010 B EEGB6074-LH1234 LH1234chain 2
8 252044020121 B BB AEM16x1. 5x178 Joint 2
9 910600600030 JF E145GB91-3. 2x30 Split pin 3.2x30 2
10 910300200008 B2 BEGB6171-M16x1. 5-10 Nut M16x1.5 2
11 254144020066 BRIARAREM16x1. 5 Nut M16x1.5 2




255098501027 Az h&r (AR74112E) /LIFTING CYLINDER (stand mast)

F5/N0 4515/SN 2R Name £-7E /Remark
12 252044020120 S AEM16x1. 5x95 Joint 2
13 254144020060 U84 © 57 Fixing ring 2
14 254144020061 B4 & shield 2
15 254144020062 [i] € JE& The fixed seat 2
16 910400100006 P34 JEIGBI7. 1-8—-200HV Washer GB97.1-8-200 hv 4
3 17 910400500006 FE L EIGB93-8 Spring washer GB93-8 4
\_@ ? 18 910300100006 H2REGB6170-M8-10 Nut GB6170 M8-10 4
@?J T } qin\SZ 19 910100300038 IZFEGB5783-M10x35-8. 8 Bolt GB5783 M10x35-8.8 2
E‘l I ﬁ:&% +\33 20 910300100007 W2 REGB6170-M10-10 Nut GB6170-M10-10 2
f 3 3 5 11 $\34 21 910400500007 |5 ##GB93-10 Spring washer GB93-10 6
9 i /§ +\35 22 910100400002 12} GB5786-M10x1. 25x20-8. 8 Bolt GB5786-M10x1.25 x20-8.8 2
10 ¢3\ 23 A i T The piston rod 1
18 1 21 A TS §35. 5x b 44xL1 Adjust the set of phi35. x44 xL1 1
@‘/ 7 25 A EZEE] Steel wire ring 1
_q ‘1{ . b %7 26 A SAEIADA5x8 (1=2. 5) Bearing ring D45x8 (t=2.5) 1
B 81| 24 - 27 A 4 Fr 35x45x3 35 x45x3 block slice 1
28 A FLH % 45} Bl 45x35%6 Hole with sealing ring 45x35x6 1
-13é %6 71 :g 29 A T The piston 1
1 /Q\% Bl T 30 A LIRS Copper set of 1
4 i 1'9 2 31 A e Steel wire ring 1
30 32 A B 2 B 35x47x7 35 x47x7 shield 1
i 33 A il 1) 2 B 35456 Shaft seal ring 35x45x6 1
o @ 34 A SRE Guide sleeve 1
2 35 A OF 2 4Bl 44. Tx2. 4 O-ring 44.7x2.4 1
2 36 A N & 3530 Steel back bearing 3530 1
37 A HLAE Cylinder block 1




255098501028 |4 A A

4% (#7/817242) /SINGLE ADDITIONAL TUBE (stand mast)

[
b
i\ﬂ\
3
4

Paewer)
N

o>

FE/N0 Ymhg/SN B Name ¥E/QTY| &VE/Remark

1 255044020043 K413 Clamp 13 2

2 921600400001 FL4x250 tie 4x250 4

3 255044020042 JEIR clamp 4
A PEFE © 10x P 13 PE hose®10x®13 1.7 H=2500
A PE#E ©10xD 13 PE hose®10x®13 1.9 H=2700
A PEFE ©10x P 13 PE hose®10x®13 2.2 H=3000
A PERK% @ 10x D 13 PE hose®10x®13 2.5 H=3300

. A PRI © 10x D 13 PE hose®10x®13 2.7 H=3500
A PE#E ©10xD 13 PE hose®10x®13 2.9 H=3700
A PEFE ©10x P 13 PE hose®10x®13 3.3 H=4000
A PERK% @ 10x D 13 PE hose®10x®13 3.6 H=4300
A PERE ®10x D13 PE hose®10x®13 3.8 H=4500
A PEE ©10x D 13 PE hose®10x®13 4.3 H=5000

5 255044020118 e () Joint (tee) 1

6 254144020039 VRE B (L) 12-1.345-25C-60° Hydraulic tube assembly (straight) 12- 1

7 950700300002 P 3% & XSF-F16L-48 The speed limit valve XSF-F16L-48 1

8 910800100040 OFZBE[- N 17x2. 65 O-ring-innerl7x2.65 1

9 255044010040 e () Joint (tee) 1

10 252144029001 R SR (135° ) 15-1.850-25C-60°  |Hydraulic tubing assembly (135°)15-L 1

11 921600400003 L (5 411) P-N156-00646 Strap (buckle)P-N156-00646 4




255098501029 % B A= % %% (47=7& 1142) DOUBLE ADDITIONAL TUBE (stand mast)

 —

FE/N0 Ymhg/SN B Name ¥E/QTY| &VE/Remark
1 910100300052 12 H:GB5783-M12x40-8. 8 Bolt GB5783 M12x40-8.8 1
2 910400500008 FF B GBY3-12 Spring washer gh93-12 1
3 910400200005 K HPEGBI6. 1-12-200HV Big washer GB96.1-12-200 hv 1
4 255044520081 HE ) ©20x D 13x28 Bushings (shoulder)®20x®13x28 1
5 251127520001 W © 110x42 (XUE) Pulley ®110x42 (dual slot) 1
6 910200200062 J24TGB70. 1-M8x45-8. 8 Screw GB70.1 M8x45-8.8 1
7 910400500006 Fi 5 P GB93-8 Spring washer GB93-8 6
8 255028520035 R () Installation plate (pipe clamp) 2
9 255028520034 Jio2 i i s Fixed block of hose 3
10 910200200060 $24TGB70. 1-M8x35-8. 8 Screw GB70.1 M8x35-8.8 1
255030520006 TREE Bl (L) 10-1.3370-1SC-60° Hydraulic pipe assembly (straight)10-L 2 H=2500
254128520040 R B s ik (B 10-L3500-1SC-60° Hydraulic pipe assembly (straight)10-| 2 H=2700
281227511001 VR Bl (L) 10-1.3800-1SC-60° Hydraulic pipe assembly (straight)10-l] 2 H=3000
281227511002 B i ik (B 10-14200-1SC-60° Hydraulic pipe assembly (straight)10-| 2 H=3300
" 281227511003 VR Bl (L) 10-1.4300-1SC-60° Hydraulic pipe assembly (straight)10-l] 2 H=3500
281227511004 B i ik (B 10-14500-1SC-60° Hydraulic pipe assembly (straight)10-| 2 H=3700
281227511005 VRE Bl (L) 10-1.4900-1SC-60° Hydraulic tube assembly (straight)10-] 2 H=4000
281227511006 R B i ik (B 10-L5200-1SC-60° Hydraulic pipe assembly (straight)10-| 2 H=4300
. 281227511007 VRE Bl (L) 10-1.5500-1SC-60° Hydraulic pipe assembly (straight)10-l] 2 H=4500
281227511008 B s ik (B 10-15950-1SC-60° Hydraulic tube assembly (straight)10-l] 2 H=5000
12 255029020024 B3k (BiE =) 8-2xM16x1. 5-60° Connector(lock bend)8-2xM16x1.5-60 2
i 13 910200200055 I24TGB70. 1-M8x16-8. 8 Screw GB70.1 M8x16-8.8 4
% 14 910400100006 SEHLEIGBIT. 1-8—200HV Washer GB97.1-8-200HV 2
N 15 251127520010 Y () Bracket(right) 1




255098501030 3FAe & 3% (A7 11 48)

/N0 4a18 /SN BFR BE/QTY| £VE/Remark

1 910100300052 12 GB5783-M12x40-8. 8 Bolt GB5783 M12x40-8.8 1

2 910400500008 FFIE GBI3-12 Spring washer GB93-12 1

3 910400200005 SE-3 P8 GBIT7. 1-12-200HV The flat washer GB97.1-12-200HV 1

4 255044520081 E ©22xD13x28 Bushing $22xd13x28 1

5 251127520001 WE @ 110 x41 (COUE) Pulley ®110x41(double groove) 1

6 910200200062 1247 GB70. 1-M8x45-8. 8 Screw GB70.1 M8x45-8.8 2

7 910400500006 FEEIPEE GBI3-8 Spring washer GB93-8 6

8 255028520035 e Pipe clamp 2

9 255028520034 & Pipe clamp 3

10 910200200060 1247 GB70. 1-M8x35-8. 8 Screw GB70.1 M8x35-8.8 1
255028520059 T i ek (B 10-1.3600-1SC-60° HydrauLic tube assembLy10-L3600-1 2 H=2500
281228011001 R R (H) 10-1.3700-1SC-60° HydrauLic tube assembLy10-L3700-1 2 H=2700
263030520003 VRE Bl (L) 10-1.4000-1SC-60° HydraulLic tube assembLy10-L4000-1 2 H=3000
255028520062 B i ik (B 10-14400-1SC-60° HydrauLic tubing assembLy10-L4400{ 2 H=3300

" 281227511004 VR Bl (L) 10-1.4500-1SC-60° HydraulLic tube assembLy10-L4500-1 2 H=3500
275227511002 B s ik (B 10-L4700-1SC-60° HydrauLic tubing assembLy10-L4700{ 2 H=3700
255028520064 VRE Bl (L) 10-15075-1SC-60° HydraulLic tube assembLy10-L5075-1 2 H=4000
281228011003 R B i ik (B 10-L5400-1SC-60° HydrauLic tubing assembLy10-L5400{ 2 H=4300
281228011004 VRE Bl (L) 10-1L5700-1SC-60° HydraulLic tubing assembLy10-L5700{ 2 H=4500
281228011005 R s ik (B 10-L6150-1SC-60° HydrauLic tubing assembLy 10-L6150[ 2 H=5000

12 255029020024 B3k (BiE =) 8-2xM16x1. 5-60° Connector(lock bend)8-2xM16x1.5-60 2

13 910200200055 1247 GB70. 1-M8x16-8. 8 Screw GB70.1 M8x16-8.8 4

14 910400100006 -4 FBIGB97. 1-8-200HV Washer GB97.1-8-200HV 2

15 251128020010 T () Bracket(left) 1




255098501031 7% (K& 4 B &) /MAST (two stage full free)

F5/N0 Ymhg/SN B BE/QTY| #&¥E/Remark
252143512001 WITSRIES 2500 Inner mast(2500) 1
252143512002 MITEEEE 2700 Inner mast 2700 1
252143512003 W ITEEEE 3000 Inner mast 3000 1

1 252143512004 MITEEEE 3300 Inner mast 3300 1
252143512005 W ITEEE 3500 Inner mast 3500 1
252143512006 N3RS 3700 Inner mast 3700 1
252143512007 W ITEEEE 4000 Inner mast 4000 1

2 940200300048 E T D79. 10-range=45. 3-49. 3 (4| Roller®79.10-range=45.3-49.3 4

2 940200300047 B A ©78. 80-range=45. 3-49. 3 (4| Rolle®78.80-range=45.3-49.3 4

3 910401300018 Ty FH R 4 BB GB894. 1-35 Elastic retaining ring for shaftGB894. 4
252143511001 SAZERE S 2500 Outer mast 2500 1
252143511002 ANTIEEE 2700 Outer mast 2700 1
252143511003 A TERIES 3000 Outer mast 3000 1

4 252143511004 AMTIEEE 3300 Outer mast 3300 1
252143511005 AN TERIES 3500 Outer mast 3500 1
252143511006 AMTIBREE 3700 Outer mast 3700 1
252143511007 SRTZERE S 4000 Outer mast 4000 1

5 254144020063 L Bearing bush 2

6 254144020067 b Bearing cover 2

7 910400500010 i 5 T Bl GB93-16 Washer GB93-16 7

8 910100200016 12 K:GB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4

9 255044010057 s H A O 30x82 Axle ®30x82 2

10 910400500007 AT PE GB93-10 Washer GB93-10 8

11 910100300035 12 F:GB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4

12 251144010001 ity Ho 4l © 30x82 Axle ®30x82 2




255098501032 % X (%% 4 8 &) /FORK ARM CARRIER (two stage full free)
F5/N0 4ah5/SN B Name #E/QTY| &B¥E/Remark
1 255040510001 Fork carrier welding 1040X986 PR SRR 4 (1040x986) 8
2 910100300062 Bolt GB5783-M14x30-8.8 B2FEGB5783-M14x30-8. 8 8
3 910400500009 Washer GB93-14 TR GBI3-14 8
4 910400100009 Washer GB97.1-14-200HV “F-#AEGBI7. 1-14-200HV 8
940200100043 Fork carrier welding F R4 78, 80-range=52. 5-56. 5 (FPE[ 2 pri W
5 940200100044  |Washer GB93-10 3 D79, 10-range=52. 5-56. 5 (ShHE] 2 M
940200100039 Screw GB70.1-M10x30-8.8 FVEH D 79. 40-range=52. 5-56. 5 (9]‘ 2 b8
6 910401300017 Circlip GB894.1-32 Ty FH 5 PE 4 Bl GB894. 1-32 6
940200300049 Parameter of compound roller 78.8-ral 5 &7 % & 78. 80-range=52. 5-56. 5 (4 4 PRI
7 940200300050 Parameter of compound roller 79.1-ral & &7&# ® 79. 10-range=52. 5-56. 5 (4 4 T
940200300032 Parameter of compound roller 79.4-ral 5 &7 % & 79. 40-range=52. 5-56. 5 (4 4 PRI
910200200077 ScrewGB70.1-M10x30-8.8 124TGB70. 1-M10x30-8. 8 1
910400100007 Washer GB97.1-14-200HV P FEGBI7. 1-10-200HV 1
10 254138010211 Fork carrier welding (two stage full frd 5% X 4808 & (P4 H i 1142) 1




255098501033 432 s (BB LA HITZ) /LIFTING PIPE (two stage full free)

|
i

o
Lam
({

-
7 Li‘i&
LR o e
j}}m;}n;%

w
of/ e
=
LG
SN )
eyt
=

F5/N0 Y5 /SN 2 FR Name #E/QTY| &B¥E/Remark
254143510060 T 4% 25 LH1266-65 Lifting chain LH1266-65 2 H=2500
254143515001 T 25 LH1266-67 Lifting chain LH1266-67 2 H=2700
254143510061 AT LH1266-71 Lifting chain LH1266-71 2 H=3000

A 254144510016 FE T 2611126675 Lifting chain LH1266-75 2 H=3300
254144510017 T 26 LH1266-77 Lifting chain LH1266-77 2 H=3500
254144540004 FEL T 2511126681 Lifting chain LH1266-81 2 H=3700
252143510071 T 25 LH1266-85 Lifting chain LH1266-85 2 H=4000
254143510100 L () (H=2500) cylinder (M)(H=2500) 1 H=2500
254143510101 L (M) (H=2700) cylinder (M)(H=2700) 1 H=2700
254143510102 T () (H=3000) cylinder (M)(H=3000) 1 H=3000

B 254143510103 L (M) (H=3300) cylinder (M)(H=3300) 1 H=3300
254143510104 L Q) (H=3500) cylinder (M)(H=3500) 1 H=3500
254143510105 JHIEL (M) (H=3700) cylinder (M)(H=3700) 1 H=3700
254143510106 L Q) (H=4000) cylinder (M)(H=4000) 1 H=4000

C 254198510004 FRE I (4 d D) Seal kits (two stage full free middle cy! 1

1 A DN Dust ring 1

2 A 4 Fr50x60x3 Catch 50x60x3 1

3 A A 2% 3 [ Seal ring 1

4 A FnE Guide sleeve 1

5 A OB 3 PEIDT5 Oring D75 1

6 A 0242 35 D70 O ring D70 1

7 A NI i K5035 Bearing 5035 1

8 A G ZEFT Piston rod 1

9 A el Circlip 1

10 A T FE AN Piston assembly 1

11 A YR T0x20x3 Back up ring 70x20x3 1

12 A F4 8 70x60x3 Circlip 70x60x3 1

13 A o Seal ring 1

14 A 3RS Valve bushing 1

15 A P Spring 1

16 A It Valve plug 1




255098501033 432 s (BB LA HITZ) /LIFTING PIPE (two stage full free)

F5/N0 4ah5/SN B Name #E/QTY| &B¥E/Remark

17 A 07 25 £ Bl O ring 1

18 A ik b 12 Circlip 912 1

19 A F41E & 22 Circlip 922 1

20 A TR Slide valve 1

21 A L Spring 1

22 A FLAK Cylinder 1

23 A B Spacer 1

24 A JEETM5%5 Screw M5x5 1

% | | 25 910100300069 42 F2GB5783-M16x35-8. 8 Bolt GB5783-M16x35-8.8 1

o ﬁ;zs ! 21@ | 26 910400500010 3 LB GBI3-16 Washer GB93-16 1

2" % ; 59/30 A vaerl | 27 910200200057 #Z5TGB70. 1-M8x20-8. 8 ScrewGB70.1- M8x20-8.8 2

° o | g ; 28 910400500006 5 5% L I GBI3 -8 Washer GB93-8 4

& } g I 7‘\24*‘ 29 254143520056 BEFC A Chain wheel bearing 1

} 7/§JI ~1 }/ ’ 30 940200500009 FEEC 7K 785208-00— ¢ 95x & 40x ¢ 47 [Chain wheel bearing 785208-00-995Xx| 1

vooLE = | 31 910401300020 i B R Bl GBB94. 1-40 Circlip GB894.1-40 2

L iﬁ s ra | 52 254143510050 |BEbmEfe Chain wheel weld 1

’ ! N } 1 i ¢ 33 254143520072 |¥ud Embrace hoop 1

3 5 | ¢/ ﬁ \L_/__'\ 34 910400100006 -2 BB GRI7. 1-8-200HV Washer GB97.1-8-200HV 2

3 | | B T 35 910100300022 I HGB5783-M8x20-8. 8 Bolt GB5783-M8x20-8.8 2
. ! B } 3 | %//i i 36 910900400013 LH1266H7 7 LH1266 chain 1 H=2500
1 ! { }; s | 37 254143520070 |G ZUZHEM18x1. 5x185. 5 Joint 1 1=2700
1 Hl:m o i = 31137 | 38 910600600032 FF F145GB91-3. 2x40 Split pin GB91-3.2x40 1 H=3000
fffffff - n | “"%F 2 | | 39 254143520071 A IZHRMI8x 1. 5x90. 5 Joint 1 H=3300
40 910600600011 I F1456B91-2x12 Split pin-2x12 2 H=3500
41 255044020158 BRIFIZ FIM18x1. 5 Nut M18x1.5 2 H=3700
42 910400500008 L HEIGB93-12 Washer GB93-12 1 H=4000

43 910100400009 I FGB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 1




255098501034 A2 H i (HEALABAHITE) /LIFTING PIPE (two stage full free)

F5/N0 Y5 /SN 2 FR Name #E/QTY| &B¥E/Remark
254143510120 L (R) (H=2500) cylinder(R)®45xP32x1225 1 H=2500
254143510121 THEL (R) (H=2700) cylinder(R)®45x$32x1325 1 H=2700
254143510130 L (R) (H=2900) cylinder(R)®45x$32x1425 1 H=2900
;ﬂ A 254143510122 MHEL (R) (H=3000) cylinder(R)®45xP32x1475 1 H=3000
'Zﬂ 254143510123 L (R) (H=3300) cylinder(R)®45x$32x1625 1 H=3300
' 1 2 % B 254143510125 T (R) (H=3500) cylinder(R)®45x®32x1825 1 11=3500
‘ = 254143510126 L (R) (H=4000) cylinder(R)®45x$32x1975 1 H=4000
s ?\13 l ﬁ 254143510110 L (L) (H=2500) cylinder(L)®45xd32x1225 1 H=2500
14 15 254143510111 L (1) (H=2700) cylinder(L)®45x$32x1325 1 H=2700
%}g 6/ }? 254143510132 T (L) (H=2900) cylinder(L)®45x®32x1425 1 11=2900
17 2 & 18 B 254143510112 WL (L) (H=3000) cylinder(L)®45x$32x1475 1 H=3000
& 8 N9 254143510113 |3 (L) (1=3300) cylinder(L)D45xd32x1625 1 1=3300
™~ 254143510115 T (L) (H=3500) cylinder(L)®45x®d32x1825 1 H=3500
254143510116 L (L) (H=4000) cylinder(L)®45x®32x1975 1 H=4000
C 254198510002 R (C 4 A B TR Seal kits (two stage full free lifting cylif 2
1 A JEEREN Connecting rod 1
4\% 2 A O O ring 26x2.4 ]
5] 3 A FrFEZERT SR Piston rod assembly 1
6 4\% 4 A R Adjusting bushing 2
s 5 A LR I Piston 2
: 6 A S SRS 2 AT MAx6 ScrewMax6 )
M I 7 A L2 D18 Circlip P18 2
) Q;z 2 5 8 A LIRSS Copper bushing 2
]L@ g%}y 9 A S Spring 2
10 A ERUEES Buffer plunger 2
11 A YR 45x15x%2. 5 Supporting ring45x15x2.5 2
12 A LBHE; 212 [ LBH Dust ring 32x40x5/6.5 2
13 A 4 H32x42x3 Catch 32x42x3 2
14 A i H 2 3 P Seal ring 40x50x6 2
15 A SHE Guide bushing 2
16 A P4 H45x50x1. 5 Catch 45x50x1.5 2




255098501034 A2 H i (HEALABAHITE) /LIFTING PIPE (two stage full free)

& A
ﬁ

Al T

3

14

15

16

7

i 18

™19

(=)

SN

12

=
13
14
15
16
17

I ™8

D

T~

FE/N0 Ymhg/SN B Name ¥E/QTY| &VE/Remark
17 A O 2 45} [ O ring 50x3.1 2
18 A N 3K 3230 Bearing3230 2
19 A HLAA Cylinder 2
20 281298520001 7 H& RIPF3/8-M18x1. 5 Anti-explosion valve PF3/8-M18x1.5 1
21 A [ 4510x26 Dowel pin10x26 2
22 910400500008 B GB93-12 Washer GB93-12 2
23 910100400009 B2 GB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 2
24 910100400029 B2 GB5786-M16x1. 5x40-8. 8 Bolt GB5786-M16x1.5x40-8.8 1
25 910400500010 5T B GBI3-16 Washer GB93-16 1
26 A T B Plunger rod assembly 1




255098501035 1 1EALA TR (HELHHITZE) /SINGLE ADDITIONAL TUBE (two stage full free)

F5/N0 Y5 /SN 2 FR Name ¥E/QTY| &VE/Remark
1 255044020151 Bk (BES) 12-2xM22x1. 5-60° Joint 12-2xM22x1.5-60° 1
255043520010 WERE R EGL=1010 Rise steel pipe L=1010 1 11=2500
) 255043520024 R ESEAL=1255 Rise steel pipe L=1255 1 11=2700/3000
_ 255043520011 WEREEEL=1300 Rise steel pipe L=1300 1 1=3300
1% 255043520012 RN ESE A 1L=1460 Hydraulic pipe L=1460 1 1=3500/3700/4000
E 263044020037 TR A (H) 15-1.425-2SC-60° Hydraulic hose assembly15-L425-2Sq 1 H=2500/3500
275244019003 TR R () 15-1.345-2SC-60° Hydraulic hose assembly 15-L345-2S 1 H=2700
i 3 254143529501 U L (H) 15-1.480-2SC-60° Hydraulic hose assembly 15-L480-2S 1 H=3000/3300
= 254143529502 TR R (F) 15-1510-2SC-60° Hydraulic hose assembly 15-L510-2S 1 H=3700
254143529503 TR L (H) 15-1.560-2SC-60° Hydraulic hose assembly 15-L560-2S 1 1=4000
4 255043520022 B3k (BiES) 2-M27x2-M22x1. 5 Joint 2-M27x2-M22x1.5 1
5 254144020038 3k (Zil) Joint 1
6 950700300001 B 33 IR XSF-F 16L-40 Speed limit valve XSF-F16L-40 1
= 7 252144029001 U A K (135° ) 15-1.850-25C-60°  |Hydraulic hose assembly (135°)15-L8 1

=
=1\
LY

r
L
3

{{




I

255098501036 MA R R F5%%E (%A AWd) /Side shifter and pipeline installation(two stage full free)

FE/N0 Ymhg/SN B Name ¥E/QTY| &VE/Remark
1 254128510001 HEREREE Transition steel pipe 1
2 910400100006 P34 PE GBI 7. 1-8-200HV Washer GB97.1-8-200HV 2
3 910400500006 Fi 5 P GB93-8 Spring washer GB93-8 2
4 941100400001 124TM8x20-8. 8 Screw M8x20-8.8 2
5 910300500006 B2 REGBSSY. 1-M12-10 Nut GB889.1-M12-10 1
6 910400100008 V- H4EIGBIT. 1-12-200HY washer GB97.1-12-200HV 1
7 255030520022 wE Bushing 1
. 8 255030520021 VEE & 110x27 CHLpl) Pulley ¢110x27 1
9 910400200005 KEEGBI6. 1-12-200HV Washer GB96.1-12-200HV 1
u@ 10 910100100058 B2 GB5782-M12x100-8. 8 BoltGB5782-M12x100-8.8 1
1 4 u 255030520024 VB Bk (D) 10-L1720-1SC-60°  [Hydraulic hose assembly 10-L1720-1y 2 H=2500
\wi\|// % | 955023520036 | EF AL (P1) 10-L1800-1SC-60°  |Hydraulic hose assembly 10-L1800-1 2 H=2700
mr ooy ks 255028520048 W5 R (F1) 10-L1950-1SC-60°  [Hydraulic hose assembly 10-L1950-1 2 H=3000
'|' | R L 1 954130520007 |WifAF Ui (£) 10-L2140-1SC-60°  |Hydraulic hose assembly 10-.2140-1 2 H=3300
\ } ) s 252030520016 WU Sk (B0 10-1.2220-15C-60°  [Hydraulic hose assembly 10-L2220-1 2 H=3500
ff 255031020009 R R (H) 10-1.2340-1SC-60° Hydraulic hose assembly 10-L.2340-19 2 H=3700
255031020100 U ARk (BL) 10-1.2530-1SC-60° Hydraulic hose assembly 10-L2530-19 2 H=4000
e 12 941100100009 B24TM6x12-8. 8 Nut M6x12-8.8 1
Vo 13 910400500005 B GBI3-6 Spring washer GB93-6 1
I i 14 910100300016 12 F2GB5783-M6x50-8. 8 BoltGB5783-M6x50-8.8 2
| 15 910301300002 B2 REGB17880. 1-M6x16. 5 Nut GB17880.1-M6x16.5 1
< 16 910400100005 F- 5L GBIT. 1-6-200HV Washer GB97.1-6-200HV 1
252128510701 S SRS 1=875 Groove welding L=875 1 H=2500
252128510702 S EEREL=975 Groove welding L=975 1 H=2700
252128510703 A SRR A 1L=1125 Groove welding L=1125 1 H=3000
17 252128510704 SRS 1=1275 Groove welding L=1275 1 H=3300
252128510705 Hh SR 5 1.=1375 Groove welding L=1375 1 H=3500
252128510706 S RAEEL1=1475 Groove welding L=1475 1 H=3700
252128510707 Hh SR S 1.=1675 Groove welding L=1675 1 H=4000
18 910200200059 J24TGB70. 1-M8x30-8. 8 Screw GB70.1-M8x30-8.8 1
19 255028520035 B JE L B Pipe clamp munting plate 2




255098501036 MA R R F5%%E (%A AWd) /Side shifter and pipeline installation(two stage full free)

o

F5/N0 Y5 /SN 2 FR Name ¥E/QTY| &VE/Remark

20 255028520034 J ] s B hose immobilization lump 2 H=2500
254128510002 N FEREEL=515 Groove welding L=515 1 11=2500
254128510003 PSR4 L=565 Groove welding L=565 1 H=2700
254128510004 PR A1=640 Groove welding L=640 1 H=3000

21 254128510005 N FAEEAL=T15 Groove welding L=715 1 H=3300
254128510006 NSRS 1=765 Groove welding L=765 1 11=3500
254128510007 PSR AL=815 Groove welding L=815 1 H=3700
254128510008 N SR 5 1=890 Groove welding L=890 1 11=4000

22 910300500003 B2 REGBSSY. 1-M6-10 Nut GB889.1-M6-10 1

23 254128520059 NEE Pulley frame 1
255030520003 T i iR (L) 10-1.2410-1SC-60° Hydraulic hose assembly 10-L.2410-1 2 H=2500/2700

01 252128525001 R R (H) 10-1.2715-1SC-60° Hydraulic hose assembly 10-L.2715-19 2 H=3000/3300
252130520701 TREE Bl (L) 10-1.2915-1SC-60° Hydraulic hose assembly 10-L.2915-1y 2 H=3500/3700
256530520702 R R (H) 10-1.3220-1SC-60° Hydraulic hose assembly 10-L.3220-19 2 H=4000

25 910200200059 1247 GB70. 1-M8x30-8. 8 Screw GB70.1-M8x30-8.8 2

26 255029020024 B3k (B ) 8-2xM16x1. 5-60%d Joint 8-2xM16x1.5-60° 2

27 254142520001 VR B (90° ) 10-1.300-1SC-60° —~(Hydraulic hose assembly (90°)10-L30 2
255042510004 ML Sk (LH) Side shiifter assembly(LH) 1 %% //optional

28 255042510001 2 2% 2 5k (LD) Side shiifter assembly(LD) 1 1%2%%/optional
255042510002 MRS 35 8k (R R Side shiifter assembly(CASCADE) 1 %% /optional




255098501037 A EH (K42 AdH) /(two stage full free)

F5/N0 Y5 /SN 2 FR Name ¥E/QTY| &VE/Remark

1 254129010001 NSRS Excessive pipe welding 1

2 910400100006 P34 PE GBI 7. 1-8-200HV Washer GB97.1-8-200HV 7

3 910400500006 A% LB GRO3-8 Washer GB93-8 13

4 941100400001 24T M8x20-8. 8 Screw M8x20-8.8 7

5 910301300002 B2 REGB17880. 1-M6x16. 5 Nut GB17880.1-M6x16.5 2

6 910100300016 12 FEGB5783-M6x50-8. 8 Blot GB5783-M6x50-8.8 4

7 941100100009 IZETM6x12-8. 8 Screw M6X12-8.8 2

8 910400100005 F-H4EIGBIT. 1-6-200HV Washer GB97.1-6-200HV 2

9 910400500005 A% B GRI3-6 Washer GB93-6 2
252129010701 SRS L=875 Groove welding L=875 2 H=2500
252129010702 SRR AL=975 Groove welding L=975 2 H=2700
252129010703 S AR A L=1125 Groove welding L=1125 2 H=3000

10 252129010704 SRR A1L=1275 Groove welding L=1275 2 H=3300
252129010705 SRS 1=1375 Groove welding L=1375 2 H=3500
252129010706 S S REEA1=1475 Groove welding L=1475 2 H=3700
252129010707 SRS 1=1675 Groove welding L=1675 2 H=4000

11 255028520034 Ji A [ B Pipe press fixedly piank 4

12 255028520035 IR (&) Rubber pipe lump 4

13 910200200059 1247 GB70. 1-M8x30-8. 8 Screw GB70.1-M8x30-8.8 4
255028520048 R R (H) 10-1.1950-1SC-60° Hydraulic hose assembly10-L1950-15 2 H=2500
255030520001 U ARk (BL) 10-1.2060-1SC-60° Hydraulic hose assembly10-L2060-15 2 H=2700
252030520016 WU B (L) 10-1.2220-1SC-60°  |Hydraulic hose assembly10-L2200-15] 2 H=3000

14 255029020019 WE A SRR (HD) 10-1.2360-1SC-60° Hydraulic hose assembly10-L2360-1S 2 H=3300
251230520716 WU B () 10-1.2470-18C-24°  |Hydraulic hose assembly10-L2470-15] 2 H=3500
255028520019 U ARk (BL) 10-1.2570-1SC-60° Hydraulic hose assembly10-L2570-1S 2 H=3700
254131020006 WU B () 10-1.2750-1SC-60°  |Hydraulic hose assembly10-L2750-15] 2 H=4000
255030520003 U ARk (BL) 10-1.2410-1SC-60° Hydraulic hose assembly 10-L2410-14 4 11=2500/2700

5 252128525001 T i il (HL) 10-1.2715-1SC-60° Hydraulic hose assembly 10-L2715-1 4 H=3000/3300
252130520701 U ARk (BL) 10-1.2915-1SC-60° Hydraulic hose assembly 10-L2915-14 4 11=3500/3700
256530520702 VU B () 10-1.3220-1SC-60°  |Hydraulic hose assembly 10-L3220-1 4 H=4000

16 255029020024 ek (BUE ) 8-2xM16x1. 5-60° Joint 8-2xM16x1.5-60° 4




255098501037 A EH (K42 AdH) /(two stage full free)

=
L)
o

F5/N0 Y5 /SN 2 FR Name #E/QTY| &B¥E/Remark

17 910300500003 B2 BEGBS8SY. 1-M6-10 Nut GB889.1-M6-10 2 H=2500
254129010012 N FEREEL=515 Groove welding (inner)L=515 1 11=2500
254129010013 PSR4 L=565 Groove welding (inner)L=565 1 H=2700
254129010014 N SR S 1=640 Groove welding (inner)L=640 1 11=3000

18 254129010015 W SR AL=715 Groove welding (inner)L=715 1 H=3300
254129010016 NSRS 1=765 Groove welding (inner)L=765 1 11=3500
254129010017 PSR AL=815 Groove welding (inner)L=815 1 H=3700
254129010018 N SR 5 1=890 Groove welding (inner)L=890 1 11=4000

19 255030520021 THE D 110x27 (FLf#) pulley®110x27 4

20 910300500003 12 5EGB88Y. 1-M6-10 Nut GB889.1-M6-10 2

21 910400200005 K HPEIGB96. 1-12-200HV Washer GB96.1-12-200HV 4

22 254128520059 VR Pulley frame 2

23 254129020053 [ @ 18x D 14x56 Bush®18xd14x56 1

24 255030520022 £ ©20x D 13x56 Bush®20x®d13x56 2

25 254129020054 fEE %S E i Axle 1

26 910200200059 J24TGB70. 1-M8x30-8. 8 Screw GB70.1-M8x30-8.8 4

27 254143520056 Bkl @ 40x91 Axle ©40x91 1

28 254143510050 BERC PRI G sprocket seat welded 1
254128510002 SRR AL=515 Groove welding (inner)L=515 1 H=2500
254128510003 Sl 5 1.=565 Groove welding (inner)L=565 1 H=2700
254128510004 SR A1=640 Groove welding (inner)L=640 1 H=3000

29 254128510005 N SR EL=T15 Groove welding (inner)L=715 1 H=3300
254128510006 W SR A1=765 Groove welding (inner)L=765 1 H=3500
254128510007 N SHlES1=815 Groove welding (inner)L=815 1 H=3700
254128510008 N AR5 1.=890 Groove welding (inner)L=890 1 H=4000

30 254128510001 o ENE RS Excessive pipe welding 1
255030520024 WE A SR (HD) 10-11720-1SC-60° Hydraulic hose assembly10-L1720-15 2 H=2500
255023520036 WU SR (1) 10-1.1800-1SC-60°  |Hydraulic hose assembly10-L1800-15] 2 H=2700

31 255028520048 R SR (ED) 10-1.1950-1SC-60° Hydraulic hose assembly10-L1950-15 2 H=3000
254130520007 WU B (1) 10-1.2140-1SC-60°  |Hydraulic hose assembly10-L2140-15] 2 H=3300
252030520016 R SR (H) 10-1.2220-1SC-60° Hydraulic hose assembly10-L2220-15 2 H=3500




255098501037 A EH (K42 AdH) /(two stage full free)
F5/N0 Y5 /SN 2 FR Name #E/QTY| &B¥E/Remark
a1 255031020009 T i iR (L) 10-1.2340-1SC-60° Hydraulic hose assembly10-L2340-15] 2 H=3700
255031020100 R A (H) 10-1.2530-1SC-60° Hydraulic hose assembly10-L2530-1§ 2 11=4000
252128510701 SRR A 1=875 Groove welding L=875 1 H=2500
252128510702 SRR EL=975 Groove welding L=975 1 H=2700
252128510703 SRS L=1125 Groove welding L=1125 1 H=3000
32 252128510704 SRS L=1275 Groove welding L=1275 1 H=3300
252128510705 S EREEA1=1375 Groove welding L=1375 1 H=3500
252128510706 SRR E1=1475 Groove welding L=1475 1 H=3700
252128510707 SRS L=1675 Groove welding L=1675 1 H=4000




255098501038 112 (=% 4 8 §1123E) /MAST (three stage full free)

F5/N0 Y5 /SN 2R Name BE/QTY| £¥E/Remark

1 910100200016 12 FGB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4

2 910400500010 i 5 B GB93-16 Washer GB93-16 9

3 254144020067 = Bearing cover 2

4 254144020063 L Bearing bush 2

5 910100300035 12 FGB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4

6 910400500007 i 5 4 Bl GB93-10 Washer GB93-10 10

7 255044010057 iy H2h D 30x82 Axle ®30x82 2
252144511001 SRIEERE G (4000) Outer mast 4000 1 H=4000
252144511002 HPTERR A (4350) Outer mast 4350 1 1=4350
252144511003 SRIEESRE G (4500) Outer mast 4500 1 H=4500

8 252144511004 HPTERR A (4800) Outer mast 4800 1 1=4800
252144511005 SRT5EE S (5000) Outer mast 5000 1 H=5000
252144511006 SR A (5500) Outer mast 5500 1 H=5500
252144511007 HMIBRIE S (6000) Outer mast 6000 1 H=6000
252144513001 T 52 A (4000) Middle mast 4000 1 H=4000
252144513002 4R S (4350) Middle mast 4350 1 H=4350
252144513003 4R )R 4 (4500) Middle mast 4500 1 H=4500

9 252144513004 BT 2R A (4800) Middle mast 4800 1 H=4800
252144513005 152 A (5000) Middle mast 5000 1 H=5000
252144513006 4R S (5500) Middle mast 5500 1 H=5500
252144513007 T 3EEE (6000) Middle mast 6000 1 H=6000

10 910100400028 12 FGB5786-M16x1. 5x35-8. 8 Bolt GB5786-M16x1.5x35-8.8 4

11 910400500010 B GB93-16 WasherGB93-16 9

12 910400100010 P44 B GBI7. 1-16-200HV Washer GB97.1-16-200HV 4

13 940200300048 H AR ©79. 1-range=52. 5-56. 5 Composite roller d 79.1 = 52.5-56.5 8

13 940200300047 EVRHE @ 78. 80-range=52. 5-56. 5 |Composite roller ® 78.8 = 52.5-56.5 8

14 910401300020 G FH A v 14 PEIGB89A4. 1-40 Cir clip GB894.1-40 8

15 254144520030 P T B 2 ] R AR Chain plate 1

16 252144520030 N T B8 4% 4% [ 8 A Chain plate 1

. 252144512001 P BRIEE (4000) Inner mast 4000 1 H=4000
252144512002 W22 J5 -4 (4350) Inner mast 4350 1 H=4350




255098501038 112 (=% 4 8 §1123E) /MAST (three stage full free)

A7

15

12151

F5/N0 4515/SN 2K Name BE/QTY| £¥E/Remark
252144512003 P3R4 (4500) Inner mast 4500 1 H=4500
252144512004 T ZE R4 (4800) Inner mast 4800 1 H=4800

17 252144512005 A 1T12E48 4 (5000) Inner mast 5000 1 H=5000
252144512006 P24 (5500) Inner mast 5500 1 H=5500
252144512007 TR (6000) Inner mast 6000 1 H=6000




WXE) =% 42 8W Fork carrier (three stage full free)

FE/N0 Y5 /SN 2R Name BE/QTY| £¥E/Remark

1 255040510001 PATR R4 (1040x986) Load backrest welding 1

2 910400100009 P44 B GB97. 1-14-200HY Washer GB97.1-14-200HV 8

3 910400500009 T B GB93-14 Washer GB93-14 8

4 910100300062 12 kE6B5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 8
940200300049 B A HH D78, 8-range=52. 5-56. 5 (4 Composite roller ® 78.8 = 52.5-56.5 4

5 940200300050 GIRE ©79. 10-range=52. 5-56. 5 (4l Composite roller ® 79.1 = 52.5-56.5 4
940200300032 H A D79, 4-range=52. 5-56. 5 (4 Composite roller ® 79.4 = 52.5-56.5 4

6 910200200119 1247 GB70. 1-M16x30-8. 8 Screw GB70.1 M16x30-8.8 1

7 910400500010 B GB93-16 Washer GB93-16 1

8 910401300018 A 9 324 B GB894. 1-35 Circlip GB894.1-35 6
940200100043 TR D 78. 80x D 35x22. 5 (JME AL )Main roller ® 78.80 x ® 35 x22. 5 2

9 940200100044 FEE P79. 1xD35x22. 5 (4MEFLL° ) [Main roller ® 79.1 x @ 35 x22. 5 2

10 940200100039 FRE P79. 1xD35x22. 5 (4MERIL° ) [Main roller ® 79.4 x ® 35 x22. 5 2
10 252138013001 TN HREAN(EHAH BT Fork carrier weldind (sthree stage full 1

X)) =848 (KXES5%%¥) Fork carrier (three stage full free)




5

A\
P

V \\\m

10

F5/NO Ymh /SN B Name BE/QTY| #¥E/Remark
1 255040510001 PR ARIR 4 (1040x986) Load backrest welding 1
2 910400100009 “FH B GBI7. 1-14-200HV Washer GB97.1-14-200HV 8
3 910400500009 i 5 B GB93-14 Washer GB93-14 8
4 910100300062 12 FGB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 8

252144023001 Composite roller ®78.8xP45x23 4
- 252144023002 B EREOT78. 8x045x23 (4R, 3° |Composite roller ©79.1xd45x23 4
252144023003 EVREEOT9. 4x045x23 (4L, 3° ]Composite roller ©79.4x®45x23 4
252144023004 B EREOT78. 4x045x23 (SR, 3° |Composite roller $78.4xd45x23 4
6 910200200119 1247 GB70. 1-M16x30-8. 8 Screw GB70.1 M16x30-8.8 1
7 910400500010 B GB93-16 Washer GB93-16 1
8 910401300018 A 9 324 B GB894. 1-35 Circlip GB894.1-35 6
940200100043 FEH D 78. 80x D 35x22. 5 (4MEAF° )Main roller d 78.80 x ® 35 x22. 5 2
9 940200100044 FEE P79. 1xD35x22. 5 (4MEFLL° ) [Main roller ® 79.1 x @ 35 x22. 5 2
940200100039 EE D79, 1xD35x22. 5 (M EEH° ) [Main roller © 79.4 x ® 35 x22. 5 2
10 252138013001 FXHREAN(EHAH BT Fork carrier weldind (sthree stage full 1




WXE) =% 42 8W Fork carrier (three stage full free)

FB/NO Gifa/sN__ | 7K Name BUR/QTY] %%/ Remark
1 255040510001 PITRBLIE 4 (1040x986) Fork carrier welding (1040x986) 1
2 910400100009 “F-#[E GB97.1-14-200HV Washer GB97.1-14-200HV 8
3 910400500009 I B GB93-14 Spring Washer GB93-14 8
4 910100300062 12#:GB5783-M14x30-8.8 Bolt GB5783-M14x30-8.8 8
5 910100300027 12+ GB5783-M8x45-8.8 Bolt GB5783-M8x45-8.8 8
6 910400500006 P E P GBI3-8 Spring Washer GB93-8 8
7 910400100006 “F-H B GBI7. 1-8-200HV Washer GB97.1-8-200HV 8
8 940200200003 MZE 5 O 34-CD=45 Side roller ®34-CD=45 4
9 281338023004 A A 2 1) Side roller adjustment pad 16
10 281338023003 MEH%E Side roller adjusting sleeve 8
11 910401300018 i fH 14 EIGB894.1-35 Washer GB894.1-35 6
12 940200100043 FRH ©78. 80x @ 35x22. 5 (SR} Roller ©78.80xd35x22.5 6 %% /optional
12 940200100044 FRH DT79. 10xD35x22. 5 (4MER  |Roller $79.10xD35x22.5 6 %2 /optional
12 940200100039 FERH D T79. 40x D 35x22. 5 (4MEIFH  |Roller $79.40xd35x22.5 6 %3 /optional
13 910400500007 R EE I E GB93-10 Spring Washer GB93-10 1
14 910200200077 1247 GB70.1-M10x30-8.8 Screw GB70.1-M10x30-8.8 1
15 252138013002 X BEEN CEHEEHBTTE) Fork carrier welding 1 ol




255098501040 45 b4 (=% 42 Hd) /Short lifting cylinder (three stage full free)

FE/N0 Y5 /SN 2 FR Name ¥E/QTY| &VE/Remark
254143515001 AT 4 LH1266-67 Lifting chain LH1266-67 2 H=4000
254143510061 Tk 4 LH1266-71 Lifting chain LH1266-71 2 H=4350
254144510015 A THE 4 LH1266-73 Lifting chain LH1266-73 2 H=4500
A 254144510016 i THE 2 LH1266-75 Lifting chain LH1266-75 2 H=4800
254144510017 AT 4 LH1266-77 Lifting chain LH1266-77 2 H=5000
254144540004 i THakE 2 LH1266-81 Lifting chain LH1266-81 2 H=5500
252143510071 AT 4 LH1266-85 Lifting chain LH1266-85 2 H=6000
254144510030 ST (M) (H=4000) Cylinder (M)(H=4000) 1 H=4000
- 254144510031 L (M) (H=4350) Cylinder (M)(H=4350) 1 H=4350
- T 254144510032 ST (M) (H=4500) Cylinder (M)(H=4500) 1 H=4500
A vl & B 254144510033 [3ifiL (W) (H=4800) Cylinder (M)(H=4800) 1 1=4800
e i T ’ 254144510034 [3iiL O0) (H=5000) Cylinder (M)(H=5000) I 15000
g 3 254144510035 JHEL (M) (H=5500) Cylinder (M)(H=5500) 1 H=5500
=B 254144510036 3T (W) (H=6000) Cylinder (M)(H=6000) 1 H=6000
| ¢ c 254198510005 FEEHEEA (S5 A H B D Seal kits (three stage full free lifting cyj 1
go 1 A 72 B Dust ring 1
1 = 2 A 4 A50x60x3 Catch 50x60x3 1
q/}g = 3 A b P e Seal ring 1
P/ 14 = 4 A gmnE Glide sleeve 1
. = 5 A 0% % 4} [ED75 O ring D75 1
17 lfjf 6 A 0% B B D70 O ring D75 1
%3 7 A N4l 5035 Bearing5035 1
T 8 A THZEAT Piston rod 1
R | 9 A ARl Circlip 1
: 10 A T FEAA Piston assembly 1
11 A YR T0x20x3 Support ring 70x20x3 1
12 A 4 B 70x60x3 Catch 70x60x3 1
13 A FLH % 1 Seal ring 1
14 A RS Valve cover 1
15 A P Spring 1
16 A It Valve plug 1




255098501040 45 b4 (=% 42 Hd) /Short lifting cylinder (three stage full free)

g e

ALY,

21

=
-
M . I
43/?} ul
|
P |
<P |
T D
.7/% | I~
|
¢/8
i
11
12
CF/ i
14
15
16
17
18
19
L]
.
i20 21

22

13

=

L
6/°

bl

F5/N0 Ymhg/SN B Name #E/QTY| &B¥E/Remark
17 A i Catch 1
18 A 07 2 353 [ED20x2. 4 O ring 1
19 A 40 22 Circlip 22 1
20 A TR Slide valve 1
21 A P2, 3x15x48. 5 Spring2.3x15x48.5 1
22 A HLAR Cylinder 1
23 A £ a8 Spacer 1
24 A N A IR SL IR ETME X5 Screw M5x5 1
25 910100300069 12#5783-M16x35-8. 8 Bolt GB5783-M16x35-8.8 1
26 910400500010 FEEEGBI3-16 SpringWasherGB93-16 1
27 254144510020 RS KR Chain wheel base 1
28 254144520029 e Chain wheel washer 1
29 940200500009 ERE 17K 785208-00—  95x $ 40x47  |Chain wheel bearing 785208-00-¢95x 1
30 254144520031 RS Hl Chain wheel bearing 1
31 910401300020 G P e 24 PEIGB89A4. 1-40 Circlip GB894.1-40 2
32 910600600011 JFI145GB91-2x12 split pin2x12 2
33 910900400013 M A EEGB6074-1LH1266 LH1266 chain 2
34 254143520070 B2 FEM18x1. 5x185. 5 Joint 2
35 910600600032 FF I 45GB91-3. 2x40 Split pin 3.2x40 2
36 255044020158 BRTAELRIM18x1. 5 Nut M18x1.5 2
37 910300400007 B2REGB6173-M18x1. 5-05 Nut M18x1.5 2
38 254144520032 YT [ 58 B Hydro cylinder fixed loop 1
39 910400500006 5 B GB93-8 Spring Washer GB93-8 2
40 910300100006 W2 FEGB6170-M8-10 Bolt GB6170-M8-10 2
41 254143520071 i S M2 FEM18x 1. 5x90. 5 Joint 2
42 910400500008 B GBI3-12 SpringWasherGB93-12 1
43 910100400009 HEFEGB5786-M12x1. 25x25-8. 8 BoltGB5786-M12x1.25x25-8.8 1




255098501041 A Fhir (=K 4L A H)/Lifting cylinder (three stage full free)

’

{1

a:»++1{ ([

AR

- {9]

F5/N0 Y5 /SN 2 FR Name ¥E/QTY| &VE/Remark
254144510044 JHE (L) (H=4000) Cylinder (L)(H=4000) 1 H=4000
254144510045 JHL (L) (H=4350) Cylinder (L)(H=4350) 1 H=4350
254144510046 L (1) (H=4500) Cylinder (L)(H=4500) 1 H=4500
A 254144510047 T (L) (H=4800) Cylinder (L)(H=4800) 1 H=4800
254144510048 L (1) (H=5000) Cylinder (L)(H=5000) 1 H=5000
254144510049 T (L) (H=5500) Cylinder (L)(H=5500) 1 11=5500
254144510050 L (1) (H=6000) Cylinder (L)(H=6000) 1 H=6000
254144510051 MHEL (R) (H=4000) CyRinder (R)(H=4000) 1 H=4000
254144510052 L (R) (H=4350) CyRinder (R)(H=4350) 1 H=4350
254144510053 ML (R) (H=4500) CyRinder (R)(H=4500) 1 H=4500
B 254144510054 L (R) (H=4800) CyRinder (R)(H=4800) 1 H=4800
254144510055 L (R) (H=5000) CyRinder (R)(H=5000) 1 H=5000
254144510056 ML (R) (H=5500) CyRinder (R)(H=5500) 1 H=5500
254144510057 L (R) (H=6000) CyRinder (R)(H=6000) 1 H=6000
C 254198510003 R (S04 A R THRD Seal kits(three stage full free lifting cyl| 2
254144014002 LT3 46LH1223T-93 Lifting chainLH1223T-93 2 H=4000
254144014003 T4 S LH1223T-101 Lifting chainLH1223T-101 2 H=4350
g 254144514002 LT3 46 LH1223T-103 Lifting chainLH1223T-103 2 H=4500
-, D 254144014004 T 46 LH1223T-109 Lifting chainLH1223T-109 2 H=4800
T 254144014005 LTI 5E4ELH1223T-113 Lifting chainLH1223T-113 2 H=5000
+\30 254144514008 T4 4 LH1223T-123 Lifting chainLH1223T-123 2 H=5500
=y 254144514009 T 4E 4 LH1223T-131 Lifting chainLH1223T-131 2 H=6000
1 254144520093 R EitE Inner hoop 2
2 254144520092 YISk Outer hoop 2
3 910400500007 FAFE B GBI3-10 Washer GB93-10 4
4 910400100007 F-H4HEIGBI7. 1-10-200HV Washer GB97.1-10-200HV 4
5 910100300037 12 HGB5783-M10x30-8. 8 BoltM10x30 4
6 910400100008 - H4HEIGBIT. 1-12-200HV Washer GB97.1-12-200HV 2
7 910400500008 FAFE B GBY3-12 Washer GB93-12 4
8 910100400009 BEHEGB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 2
9 251044020064 BELIZHEM16x1. 5-90 Chain bolt 2




255098501041 A Fhir (=K 4L A H)/Lifting cylinder (three stage full free)

EJ++44 L

A/8

F5/N0 4ah5/SN B Name #E/QTY| &B¥E/Remark

10 910100300053 12 #:GB5783-M12x45-8. 8 Bolt GB5783-M12x45-8.8 2

11 910401300020 i i E 44 BEIGB894. 1-40 Circlip GB894.1-40 2

12 940200500004 B Al K 780708K1- D 95x D 40x21 Chain wheel bearing 780708K1-995x 2

13 254144020068 MR A EE 25 L1223 T LH1223T chain 2

14 910600600019 JF E44GB91-2. 5x25 Split pin 2.5x25 2

15 254144020065 I KEM16x1. 5-85. 5 Chain bolt M16x1.5-85.5 2

] 16 910600600030 JF E44GBI1-3. 2x30 Split pin 3.2x30 2

" 17 254144020066 |BRIHISEERM16x1. 5 Nut M16x1.5 2

%\30 18 910300200008 B2RFGB6171-M16x1. 5-10 Nut M16x1.5 2

19 A i FENF Piston rod 1

7 L 20 A PR £35, 5x44xL1 Adjusting bushing 35.5x44xL1 1

) 21 A 24 4 8 Circlip 1

, E\% 22 A LiEESS Copper bushing 1

9\ j 23 A (RS Piston 1

) . 24 A FLR %4 Seal ring 45x35x6 1
O\Eg 25 A EXELE Circlip

;% ‘ C 26 A IR Buffer ring 1

2\’3»9 | 27 A YN Dust ring 1

?\"%’ I 28 A SiE Guide bushing 1

;Q‘i | 29 A Bl FH 2 Seal ring 1

27\ ‘i:SO 30 A 07} %5 4 P O seal ring 1

B\é @ 3 31 A FHE Guide bushing 1

i 32 A 0% 2% 454 18] O seal ring 1

33 A N A 3530 Bearing 3530 1

34 A THKEN Cylinder 1




255098501042 1%L #4F% (=KL A HI175) /SINGLE ADDITIONAL TUBE (three stage full free)

252144529003 W 2k () 15-1.800-2SC-60° Hydraulic pipe assembly 15-1.800-2S

'T"é
RN\
y AY

| S W—"
R
= Nesl Byl el et

FE/N0 Ymhg/SN B Name ¥E/QTY| &VE/Remark

1 254144520041 R B SR (H) 12-1.2900-25C-60° Hydraulic hose assembly 12-1.2900-29 1 H=4000
1 254144520042 T Bk (L) 12-1.3150-25C-60° Hydraulic hose assembly 12-1.3150-29 1 H=4350
1 254144520043 T k(B 12-1.3250-25C-60° Hydraulic hose assembly 12-1.3250-28 1 H=4500
= 1 254144520044 R R (H) 12-1.3450-25C-60° Hydraulic hose assembly 12-1.3450-29 1 11=4800
2321 )tgﬂ 1 254144520045 |WiJRAY Mk (£ 12-13650-25C-60°_ |Hydraulic hose assembly 12-1.3650-2 1 H=5000
cl;;"l"b— ni% 20 1 254144520046 R R (H) 12-1.3950-25C-60° Hydraulic hose assembly 12-1.3950-29 1 11=5500
22119 il 1 954144520047 |Wi A Bk (1) 12-14350-25C-60°  |Hydraulic hose assembly 12-14350-24 1 H=6000

— ‘—:___18 2 255044520132 W R Tubing clamps 4

2‘&. ‘U\ Fl 3 910400500005 P13 B GB93-6 Spring washer gh93-6 4

3 | 2l 4 910200200035 24T GB70. 1-M6x16-8. 8 Screw GB70.1 M6x16-8.8 4

4}&1 5 & L 17 5 900200301004 !Fﬁ‘*é“*lsxlf 5/PE PE Supple pipel3x1.5 3

6 255044020118 B2k (=) Connector (tee) 1

i 6"\. N6 7 A OJF P8l -4 19x2. 65 O - inner 19x2.65 3

T ‘;I!— = 8 252144519001 AR =g Medium cylinder transition steel pipe v 1

-1 9 255043520022 Bk (BUES) 12-M27x2-M22x1.5  |Connector (lock bend) 12-M27x2-M22 1

L 10 254144020039 W s Rk () 12-1L.345-2SC-60° Hydraulic pipe assembly (straight) 12- 1

254144020038 3k (=) Connector (tee) 1

252144529002 W s Rk (B 12-1L530-2SC-60° Hydraulic pipe assembly (straight) 12- 1

1

950700300001 B BRI XSF-F16L-40 The speed limit valve XSF-F16L-40 1

| 252144519002 =EEE Tee welded 1

B "' . 16 255044020042 |JEAR clamp 4

3?51 i . 17 921600400001 LA 4x250 4 x250 tie 6

5 g,_g '&aﬁ_rg 18 255044020043 | F4if13 Clamp 13 6

N I 19 255030520021 TR © 110x27 (BAAH) Pulley ® x27 110 (single slot) 1

reE——=—— e 20 255044520081 W G JE) ©20x D 13x28 Bushings (shoulder) ® ® 13 x 20 x28 1

10 11 21 910400200005 | A3 [B1GB96. 1-12-200HV big washer GB96.1-12-200HV 1

22 910400500008 B GB93-12 Spring washer gh93-12 1

23 910100300054 2 HEGB5783-M12x50-8. 8 Bolt GB5783 M12x50-8.8 1




255098501043 MA BB FHhxE (=KL AHWH) /Side shifter and pipeline installation(three stage full free)

FE/N0 Ymhg/SN B Name ¥E/QTY| &VE/Remark

1 910100100054 12 H:GB5782-M12x80-8. 8 Bolt GB5782-M12x80-8.8 2

2 910400500008 FF B GBY3-12 Washe GB93-12 2

3 910400200005 K HPEGBI6. 1-12-200HV Washe GB96.1-12-200HV 2

4 254130520016 B O 20x D 13x43 Bushing ®20x®13x43 1

5 255030520020 W © 120x42 (XUE) Pulley ®120x42 1

6 255028520019 R R (H) 10-1.2570-1SC-60° Hydraulic hose assembly 10-L2570-19 1 1=4000

6 254130520001 TR ek (B) 10-1.2810-1SC-60° Hydraulic hose assembly 10-L.2810-1 2 H=4350
' 6 252130520701 R R (H) 10-1.2915-1SC-60° Hydraulic hose assembly 10-L.2915-19 2 1=4500

6 254130520002 T ek (B) 10-1.3110-1SC-60° Hydraulic hose assembly 10-L3110-1y 2 H=4800

6 256528520901 R R (H) 10-1.3310-1SC-60° Hydraulic hose assembly 10-L.3310-19 2 1=5000

6 255028520059 T i ek (B 10-1.3600-1SC-60° Hydraulic hose assembly 10-L3600-1 2 H=5500

6 252130520702 R L (H) 10-1.4015-1SC-60° Hydraulic hose assembly 10-L4015-19 2 1=6000

7 254130510001 MBREE S Side moving steel pipe welding 1

8 910400100006 -4 B GB97. 1-8-200HV Washe GB97.1-8-200HV 7

9 910400500006 B GB93-8 Washe GB93-8 7

10 910100300020 B2 GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 5

11 252130510001 WUENE = k1 Hydraulic steel pipe assemblyl 1

12 252130510002 WX S 2 Hydraulic steel pipe assembly?2 1

13 252130520001 = e pipe clamp 3

14 252130520003 U A (H) 10-1.930-1SC-60° Hydraulic hose assembly 10-L930-1S 2

15 255029020024 e (BUED) 8—2xM16x1. 5-60° Joint (locking bend))8-2xM16x1.5-60° 2

16 910200200059 J24TGB70. 1-M8x30-8. 8 screw GB70.1-M8x30-8.8 2

17 263028520004 WE A SRR (ED) 10-1.1690-1SC-60° Hydraulic hose assembly 10-L1690-1 4 H=4000

17 252128521001 U L (B) 10-1.1810-1SC-60° Hydraulic hose assembly 10-.1810-1y 4 H=4350

17 254130520005 WE A SRR (ED) 10-1.1890-1SC-60° Hydraulic hose assembly 10-L1890-1 4 H=4500

17 255031020705 U LR () 10-1.1980-1SC-60° Hydraulic hose assembly 10-.1980-1y 4 H=4800

17 255030520711 W SRR (ED) 10-1.2090-1SC-60° Hydraulic hose assembly 10-L2090-1 4 H=5000

17 253528520009 U R (H) 10-1.2250-1SC-60° Hydraulic hose assembly 10-L2250-1y 4 H=5500

17 263030520017 R SRR (HD) 10-1.2390-1SC-60° Hydraulic hose assembly 10-L2390-1 4 H=6000

18 910100100054 12 H:GB5782-M12x80-8. 8 Bolt GB5782-M12x80-8.8 2

19 910400500008 B GBI3-12 Washe GB93-12 2




255098501043 MA BB FHhxE (=KL AHWH) /Side shifter and pipeline installation(three stage full free)

FE/N0 Ymhg/SN 2R Name ¥E/QTY| &VE/Remark
20 910400200005 K HPEIGB96. 1-12-200HV WasherGB96.1-12-200HV 4
21 255030520022 I D 22x D 13x56 Bushing ®22xd13x56 1
22 255030520021 W © 110x27 (BL) Pulley ®110x27 2
23 254130520014 THE YA The pulley block rod 1
24 254144510020 B FE R chain pulley seat 1
' 25 254142520001 TRUE B SR (90° ) 10-1.300-1SC-60° —(Hydraulic hose assembly (90°)10-L30 2
26 910800100001 OJZFB-49. 5x1. 8 0-ring-9.5x1.8 2
27 255042510004 7S 2% 5k (LH) Side shiifter assembly(LH) 1 %% /optional
27 255042510001 MF %5 R (LD) Side shiifter assembly(LD) 1 1%%%/optional
27 255042510002 MES A5 2k CRITRE) Side shiifter assembly(CASCADE) 1 %3¢ /optional




255098501044 A E% (=842 A H) /(three stage full free)

FE/N0 Ymhg/SN B Name ¥E/QTY| &VE/Remark

1 254131010002 WS RS Pulley support welded 1

2 255031020004 5 EL il @ 20x70 Axis ®20x70 1

3 910400100006 SF 5B GBIT. 1-8-200HV WasherGB97.1-8-200HV 2

4 910400500006 B GBY3-8 Washe GB93-8 2

5 910100300020 12 H:GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 2

6 255031020007 Y5 ©90x22 (A Pulley ®90x22 2

7 910200200062 B24TGB70. 1-M8x45-8. 8 Screw GB70.1-M8x45-8.8 3

8 255028520035 LA (B R) mounting plate 3

9 255028520034 Jie e ] e e Pipe press fixedly piank 6

10 281231020101 ST Holder 1

11 281231020102 TR 22 AR Hose mounting plate 1
281228011001 R R (H) 10-1.3700-1SC-60° Hydraulic pipe welding10-L3700-1SC-{ 2 H=4000
256529020902 VR Bl (L) 10-1.3980-1SC-60° Hydraulic pipe welding10-L3980-1SCH 2 H=4350
256530520704 R L (H) 10-1.4070-1SC-60° Hydraulic pipe welding10-L4070-1SC-{ 2 H=4500

12 255028520048 VR Bl (L) 10-1.4300-1SC-60° Hydraulic pipe welding10-L4300-1SCH 2 H=4800
255028520048 R L (H) 10-1.4500-1SC-60° Hydraulic pipe welding10-L4500-1SC-{ 2 H=5000
255028520048 VRE Bl (L) 10-1.4700-1SC-60° Hydraulic pipe welding10-L4700-1SCH 2 H=5500
281227511006 U R (H) 10-1.5200-1SC-60° Hydraulic pipe welding10-L5200-1SC-{ 2 1=6000

13 252131020001 Jid A I Ak (DU TR Rubber hose fixing plate 1

14 254131010001 AN (DY 1R FE & Hydraulic pipe welding 1
263028520004 U ARk (BL) 10-1.1690-1SC-60° Hydraulic hose assembly 10-L1690-19 4 H=4000
252128521001 U B (1) 10-1.1810-1SC-60°  |Hydraulic hose assembly 10-L1810-1 4 H=4350
254130520005 WE A SRR (ED) 10-1.1890-1SC-60° Hydraulic hose assembly 10-L1890-1 4 H=4500

15 255031020705 VU B (1) 10-1.1980-1SC-60°  |Hydraulic hose assembly 10-L1980-1 4 H=4800
255030520711 U 5 ARk (BL) 10-1.2090-1SC-60° Hydraulic hose assembly 10-L.2090-1y 4 H=5000
253528520009 VU B () 10-1.2250-1SC-60°  |Hydraulic hose assembly 10-L2250-1 4 H=5500
263030520017 U ARk (BL) 10-1.2390-1SC-60° Hydraulic hose assembly 10-.2390-1y 4 H=6000

16 255029020024 3k (BiE ) 8-2xM16x1. 5-60° Joint (locking bend)8-2xM16x1.5-60° 2

17 910200200059 1241 GB70. 1-M8x30-8. 8 Screw GB70.1-M8x30-8.8 2

18 910100100054 B2 GB5782-M12x80-8. 8 Bolt GB5782-M12x80-8.8 2

19 910400200005 K HEIGBI6. 1-12-200HV WasherGB96.1-12-200HV 4




255098501044 A E% (=842 A H) /(three stage full free)

F5/N0 Ymhg/SN B Name #E/QTY| &B¥E/Remark
20 255030520022 ATE D22x D 13x56 Bushing®22x®13x56 1
21 255030520021 ¥4 @ 110x27 (EEuh) Pulley ®110x27 2
22 910300100008 12 REGB6170-M12-10 Nut GB6170-M12-10 1




255098501045 % 3% % %/ELECTRONIC

JF5/N0 ZRi%/SN Name &4 $&/QTY|  &VE/Remark

1 920200200002 Key switch ik i 1

2 920500100001 Horn 125-DC24V %9\ 125-DC24V 1

3 272333510002 The converter is DC48V to 24V 4 4 % DCP48W300-24V 1

4 921700100012 Accelerator M0126D1 (ORG) Hmik % MO126D1(ORG) 1

s 921700100015 Accelerator JCTH2-5L Fmig 35 JCTH2-5L 1
921700100005 Accelerator F7Z3-532-133 Hmig 35 FZ3-532-133 1 Curtis

6 920200300004 Micro switch RZ-15GQ22-B3 W FF X RZ-15GQ22-B3 3
252133010001 Body wire harness (Inmotion—4P20Q-{Z% & % & (Inmotion-4P20Q-1) 1 Inmotionf3Ziit
252133010009 Body wire harness (Inmotion-4P20Q{Z % % & (Inmotion-4P20Q-2) 1 Inmotion4=AC i

7 252133010015 Body wire harness (Curtis—4P20Q-1)| % ¥ % % (Curtis-4P20Q-1) 1 Curtis3¥3Zifi
252133010016 Body wire harness (Curtis—4P20Q-2)|% 4 % % (Curtis-4P20Q-2) 1 CurtisA2Z i
252133010103 Body wire harness (ACM-4P20Q) % g % % (ACM % 4.-4P20Q) 1 ACMA= 2 i
252133010028 Body wire harness (Curtis-F-4P20Q)| % % % & (Curtis-F & %]-4P20Q) 1 Curtis—F&%
252133010027 Electronic control components (Cury % =20 4F(Curtis-F % 71-4P20Q) 1 Curtis-FA 7%
252133010102 Electronic control components (ACMA{ ® 4% 424+ (ACM & %:-4P20Q) 1 ACNA=ZZE it

g 252133010002 Electronic control components (Inmd % =284 (Inmotion-4P20Q-1) 1 Inmotion >3 it
252133010008 Electronic control components (Inmd % 4% 48 £+ (Inmotion-4P20Q-2) 1 Inmotion4=AC i
252133010013 Electronic control components (Cur{# %48 #(Curtis-4P20Q-1) 1 Curtis*: 2
252133010014 Electronic control components (Cur{ . 4z 48+ (Curtis-4P20Q-2) 1 CurtisA2Z i

9 252133010005 Cable-U-35-8-8-2400 2 4i-U-35-8-8-2400 1

10 252133010006 Cable-U-35-8-8-2400 2 4i-U-35-8-8-2400 1

11 252133010007 Cable-U-35-8-8-2400 2 4i-U-35-8-8-2400 1

12 921100100045 Instrument IDD-E-35CD17B A% 1DD-E-35CD17B 1

13 920200100020 Emergency stop switch LAY39-01MJ-H %1% 7 %X LAY39-01MJ-RC 1

14 920200800020 Warped plate switch yb-nuoli-003 |#84% 7 5 YB-nuoli-003 1

5 922000100050 Caution Light FLDJ-JSD-001 *TFLDJ-JSD-001 1
922000100051 Caution Light FLDJ-JSD-002 *TFLDJ-JSD-002 1

16 922000100053 Grouped Lamps FLDJ-SSWD-003 *TFLDJ-SSWD-003 2

17 922000100059 Wldth Lamp FLDJ-JSD-002 *TFLDJ-JSD-002 2

18 922000100048 Head Lamp FLDD-47-002 *TFLDD-4Z-002 3

19 920200800013 Combination switch JK361B-1003 414 FF % JK361B-1003 1




255098501045 %

£ % %./ELECTRONIC

FF5/N0 45H5 /SN Name A AR #¥E/QTY| %&VE/Remark
922000100049 Blue Lamp FLDJ-B2Z-001 *TFLDJ-B2Z-001 2 RUR
922000100054 Blue Lamp FLDJ-HGD-YZ JTFLDJ-HGD-YZ —F

20 922000100057 Blue Lamp FLDD-LGD-YZ JTFLDD-LGD-YZ —F
922000100061 Blue Lamp FLDJ-HGD-UX JTFLDJ-HGD-UX U
922000100062 Blue Lamp FLDJ-LGD-UX JTFLDJ-LGD-UX UZY




255098501046 .+ 48.4+/ELECTRONIC COMPONENTS—Inmotion % %4

F5/80 45H5 /SN Name A% B&/QTY| FK¥E/Remark
1 920100400008 Fuse box BX2081X R4 22 £ BX2081X 1
2 920800100002 Relay DC24V-HFV4 4% ¥, £ DC24V-HFV4 1
3 922000100005 Lamp SG252-24V *7SG252-24V 1
4 920500100002 Horn buzzer DJB-24B o\ % DIB-24B 1
5 920700100005 Contactor DC48C-SW200-262 4 fik & DCA8C-SW200-262 1
6 252198033001 Controller ACS48S-350C-35P (4P20Q-1|4% #| % ACS48S-350C-35P(4P20Q-1-T] 1 PR L E A
7 920100100013 Fuse 350A(plastic) fR % 22 350A (2 41) 1
8 920100100010 Fuse 250A (ceramic) tR % 22 250A(F £) 1
9 252198033002 Controller HP500 (4P20Q-1-P) 4% %] % HP500(4P20Q-1-P) 1 AL E R
10 252198033003 Controller ACS48S-350C-35P (4P20Q-J 4= 4] 25 ACS48S-350C-35P(4P20Q-2-T 1 EAZRALE AT
11 252198033004 Controller ACS48S-350C-23P (4P20Q-9 4% 4] 25 ACS48S-350C-23P(4P20Q-2-H 1 AR i B 3R




255098501047 #4548 4+/ELEGCTRONIC COMPONENTS—Curtis % %

F5/80 45H5 /SN Name A% B&/QTY| FK¥E/Remark
1 920500100002 Horn buzzer DJB-24B o\ ¥v8 Z DIB-24B 1
2 251233020001 Integrated electrical box EREES 1
3 252198033008 Controller 1232SE-5321 (4P20Q-2-P) |4% %) % 1232SE-5321(4P20Q-2-P) 1 AL E IR
4 920100100014 Fuse 500A (ceramic) FR % 22500A (4 £) 1
5 920700100005 Contactor DC48C-SW200-262 4 fik & DCA8C-SW200-262 1
6 252198033007 Controller 1232SE-5321 (4P20Q-2-T) |4%#) % 1232SE-5321(4P20Q-2-T) 1 EAZRALE AT
7 252198033006 Controller 1253-4804(4P20Q-1-P) |4%#) % 1253-4804(4P20Q-1-P) 1 AL E R
8 252198033005 Controller 1232SE-5321(4P20Q-1-T) |4%#| % 1232SE-5321(4P20Q-1-T) 1 AL E A




255098501048 .+ 48.4+/ELECTRONIC COMPONENTS—Curtis—F % %

FF5/N0 45H5 /SN Name A AR #¥E/QTY| %&VE/Remark
1 920500100002 Horn buzzer DJB-24B o\ ¥v8 Z DIB-24B 1
) 921400100156 Controller AC-F4-A-48-375-001 12 4] 2 AC-F4-A-48-375-001 1 5| (Curtis—F)
921400100156 Controller AC-F4-A-48-375-001 12 %) 2 AC-F4-A-48-375-001 1 ZE (Curtis—F)
3 920700100005 Contactor DC48C-SW200-262 3 ik 5 DC48C-SW200-262 1
4 251233020001 Integrated electrical box ERERE 1
5 920100100014 Fuse 500A (ceramic) FR % 22500A(H £) 1




255098501049 w4 48 44/ELECTRONIC COMPONENTS—ACM % 4

FF5/N0 45A5 /SN Name A AR #¥E/QTY| %&VE/Remark
1 921400100145 Controller ACMA8C350 1541 % ACM48C350 1 #25] (ACM)
2 920700100005 Contactor DC48C-SW200-262 3 ik 22 DC48C-SW200-262 1
3 920500100002 Horn buzzer DJB-24B o\ 2 DIB-24B 1
1 921400100154 Controller ACMA8C250 14| £ACMA8C250 1 2 (ACM)




255098501050 & % #./BATTERY

FF5/N0 45A5 /SN Name A BE/QTY| #¥E/Remark

252137010001 Traction battery 48v—-4Pzs460H (weld# 5] ¥ #.48V-4PzS460H(JF)

252137010002 Traction battery 48v-4Pzs460H (bol{# 3| % #.48V-4PzS460H(3%)

252137010005 Traction battery 48v-4Pzs400 (weld)|% 3] % :#.48V-4PzS400(}%)

252137010006 Traction battery 48v-4Pzs400 (bolt)| % 5| % #&.48V-4PzS400(3%)

252137010009 Traction battery 48v-4Pzs360 (weld)|4 3| ®.:#.48V-4PzS360(}%)

252137010010 Traction battery 48v-4Pzs360 (bolt) % 3| ¥ #¢.48V-4PzS360(3%)

252198537001 Battery cell 48v—4Pzs460H (weld) W, 7 4k 48V-4PzS460HAN

252198537003 Battery cell 48v-4Pzs460H (weld) W, b f R 48V-4PzS460HAN

252198537005 Battery cell 48v—4Pzs400 (weld) W, 4K 48V-4PzS400Ah

252198537007 Battery cell 48v-4Pzs400 (weld) W, F 4R 48V-4PzS400Ah

252198537009 Battery cell 48v—4Pzs360 (weld) W, 4K 48V-4PzS360Ah

252198537011 Battery cell 48v-4Pzs360 (weld) W, F 4R 48V-4PzS360Ah

252137012107 Lithium battery LFP48A-400R-H-GF1 |42 % .| FP48A-400R-H-GF1 400Ah [ m#a]

252137012108 Lithium battery LFP48A-300R-H-GF1 |42 ¥ . FPA8A-300R-H-GF1 300Ah [ fn#]

252137012109 Lithium battery LFP48B—200R-H-GF1 |42 % .| FP48B-200R-H-GF1 200Ah [y m#]

252137012116 Lithium battery LFP48A-400R-GF1 |42 ¥ bLFP48A-400R-GF1 400Ah [54F ]
252137012111 Lithium battery LFP48A-300R-GF1 |4% % bLFP48A-300R-GF1 300Ah [54]
252137012112 Lithium battery LFP48B-200R-GF1 |42 bLFP48B-200R-GF1 200Ah [54F ]
252137012117 Lithium battery LFP48A-554R-GF1 |42 ¥ bLFP48A-554R-GF1 554Ah [54¢]
252137012114 Lithium battery LFP48A-315R-GF1 |42 ¥ b LFP48A-315R-GF1 315Ah [34]
3 252137012115 Lithium battery LFP48B-210R-GF1 |42 % #LFP48B-210R-GF1 210Ah [34F]

Z0UAN KTV P

252137013101 Lithium battery LFP48B-200R-H-GF2 |42 ® #.LFP48B-200R-H-GF2 e Y
SUURTT LIRS |

252137013102 Lithium battery LFP48A-300R-H-GF2 |42 ¥ . LFP48A-300R-H-GF2

i |
A0UAD TN E PR

II=A |
OOTAT L ITRNTE PR |
i |

252137013103 Lithium battery LFP48B-400R-H-GF2 |42 ¥}l FP48B-400R-H-GF2
252137013104 Lithium battery LFP48A-554R-H-GF2 |42 % il FP48A-554R-H-GF2

200Ah [[EBrhi]

252137013105 Lithium battery LFP48B-200R-GF2 |42 ¥ L FP48B-200R-GF2

252137013106 Lithium battery LFP48A-300R-GF2 |42 % bLFP48A-300R-GF2 300Ah [ ElBrfk ]

252137013107 Lithium battery LFP48B-400R-GF2 |42 ¥ L FP48B-400R-GF2 400Ah [ ElFrhx ]

252137013108 Lithium battery LFP48A-554R-GF2 |42 % bLFP48A-554R-GF2 554Ah [l Brfk ]

921000200273 Lead acid Charger DF48V55A ([N = A 858 £ % % DF48V55A(E M = 48380V e e H

UV UNIG JURINY NI U JUIFGN (U U NN JUIN (JUINGN I I U U I U UG U UG JUIG U U U U U U JUN U U U

%
921000200068 Lead acid Charger SN48V55A (—#H38(] 458 & ¥ % SN48V55A(=48380V-415




255098501050 & % #./BATTERY

F5/80 $i/SN Name A% B&/QTY| FK¥E/Remark
921000200071 Lead acid Charger SN48V55A (415V+AU %58 % % % SNABV5S5A(415V+iR X) 1 BN TR Fpith
921000200565 Lead acid Charger SN48V55A(220V+AN%58R 7 % % SNABVE5A(220V+£ X) 1
921000200072 Lead acid Charger SN48V55A (480V+AN %584 % % % SNA8V55A(480V+£ X) 1
921000200067 Lead acid Charger SN48V55A (IE Py =4 458 £ % % SN48V55A(IE 1 =41380V 1
252102036501 Li Charger ADY48V150A (three phase |42 % % ¥ 35 ADY48V150A(E 7 = 4838 1 FL300Ah/400Ah
252102036502 Li Charger ADY48V150A( 3phase 38042 7 ¥ % ADY48V150A(=48380V-4 1 fi 300Ah/400Ah
252102036504 Li Charger ADY48V150A(240V+Americd4Z ¥ 7 % £ADY48V150A(240V+ £ X) 1 fi. 300Ah/400Ah
252102036505 Li Charger ADY48V150A (480V+Americd4Z® 7 ¥ EADY48V150A(480V+£ X) 1 fi 300Ah/400Ah
252102036506 Li Charger ADY48V200A (three phase |42 % ¥ 35 ADY48V200A(E 7 = 4838 1 F400Ah/554Ah
252102036507 Li Charger ADY48V200A( 3phase 38042 7 ¥ % ADY48V200A(=48380V-4 1 fit400Ah/554Ah

4 252102036509 Li Charger ADY48V200A (240V+Americd4Z ¥ 7 % £ADY48V200A(240V+ £ X) 1 fit400Ah/554Ah
252102036510 Li Charger ADY48V200A (480V+Americd4Z® 7 % % ADY48V200A(480V+£ X) 1 fit400Ah/554Ah
252102036511 Li Charger ADY48V100A(three phase |42% % % % ADY48VI100A(H A = 4838 1 Bt 200Ah/300Ah
252102036512 Li Charger ADY48V100A( 3phase 38042 7 ¥ % ADY48V100A(=48380V-4 1 fi200Ah/300Ah
252102036514 Li Charger ADY48V100A (240V+Americd4Z % % % % ADY4A8VI00A(240V+ £ X) 1 Jit200Ah/300Ah
252102036515 Li Charger ADY48V100A (480V+Americd4Z® 7 % £ ADY48V100A(480V+£ X) 1 fi200Ah/300Ah
252102036519 Li Charger SUPEREC48V70A (three phd4Z# % ¥ % SUPEREC48V70A(E A = 1 #ic200Ah
252102036520 Li Charger SUPEREC48V100A(three pH42#¥ % % £ SUPEREC48VI00A(EI T | it 200Ah/300Ah
252102036526 Li Charger YiJiaTong48V200A (three |42 % % % % YiJiaTong48V200A(E A =] 1 B 400Ah/554Ah
252102036527 Li Charger ADY48V25A (three phase J4Z# 7 ¥ £ ADY48V25A(E M = 48380 1
252102036528 Li Charger ADY48V25A (110V+Americar|42 % % % % ADYA8V25A(110V+ £ X) 1

5 920400100021 Connectors REMA95043-39 324 REMA95043-39 1

6 920400100022 Connectors REMA95016-32 44 #HREMA95016-32 1

7 910200200046 Screw GB70.1 M6x60-8.8 #%47GB70.1-M6x60-8.8 1

8 910400100005 Washer GB97. 1-6-200HV -4 [{ GB97.1-6-200HV 1

9 910400500005 Spring washer GB93-6 7% % % B GB93-6 1




